Parts

Manual
Evolution Series

Zero-Turn Riding Mower

Models:  Description:

5900834 20HP Kawasaki w/ 48" Mower Deck (EVKAV2048)
5900778 19HP Kawasaki w/ 36" Mower Deck (EVKAV1936)
5900854 19HP Kawasaki w/ 36" Mower Deck CAL (EVKAV1936CAL)
5900913 19HP Kawasaki w/ 36" Mower Deck (EVKAV1936CE)
5900779 27HP Kawasaki w/ 48" Mower Deck (EVKAV2748)

Briggs and Stratton Yard Power Products Group
5375 North Main Street

Munnsville, NY 13409 USA R _5_101%37
800-933-6175 evision

Rev. Date: 02/10/10
TP 400-7422-R-HZ-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIOUP .....cccuuuiiiieeeiiiiiitiette e e s et stieaeeeeeassstbaaeaeaeessastasseeeaaeeesaassbeseaaesassastsssseaseessanssssseeeeees 4
(UL B = T QY o U a1 A 1 (o T PR ERT PP 6
Fuel Supply Hose & Tank Replacement PArtS GIOUP ........iciieaiiiiiieiiiee ettt e e e ettt e e e e e e e e s satbeeeaaeeasanteeeeeaaaesaannneneeeens 8
INSTrUMENT CONTIOI PANET GFOUPD ...ciiiiiiiiiiieiiee ettt ettt ettt e e e e e e ettt et e e e e e e h b bttt e e e e e bt bb e et e e e e e s s nbbeeeeeeeeseannnnrees 10
ENngine & PTO Group - LTOHP KAWBASAKI .......ooueuiiiiiiiii ittt ettt e e e s ettt e e e e e e st b e e e e e e e e e sasneneeeeas 12
ENngine & PTO Group - 27HP KAWASEBKI .......coiiiuiiieiiiiieeitie ettt e et s e e e st e e e anbe e e e nnn e e e e nnnneeeas 14
Engine & PTO Group - 20HP KAWASEKI ........ociiuiiieiiiiieeiiit ettt ettt e e st e e e et et e e nnn e e e s nnneeeas 16
PUMP Drive GroUp = 36" MOUEIS ....oooiiiiiieiee ettt oottt e oo e ettt e e e e e e s at b et e e e e e e e aannnnteeeeaaeeaannntbeeeeaaeesaannnens 18
PUMP Drive GroUp = 48" MOUEIS .....ooi ittt oottt e e e e ettt e e e e e e s atbbeeeeee e e e aannnbeeeeaeeeaannntbeeeeaeeesaannnens 20
Y/ fo) 1 [T a W @] 011 7o T €1 (o 10 o NP EUPR S SOPPPPEPPN 22
Hydraulic Group = 36" IMOGEIS ........eieiiiiiii et e e e e e e s e b et eeeeeesassatb et e ee e e s e atbeaaeeaeessasntraneaaeeas 26
Hydraulic Mounts & GUuards Group - 36" MOEIS ........ccoiiiiiiiiiieeii et e st e e e e s 30
Hydraulic Group = 48" IMOUEIS ..ottt ettt s e et et e e s b et e e et e e nann e e e s nbb e e e e anbne e e nnnes 32
Hydraulic MOUNS & GUAITIS GIOUP ....cooiuiiiiiieee e ittt e e e e ettt e e e e e e bttt e e e e e e bbbt e e e e e e e e aaaaat b bt e e e e e e e abbe s ee e e e e e s aannnebeeeaeeeeannes 36
Parking Brake GroUp - 36" MOGEIS .......oooiiiiiiiiiie ettt ettt e e oo sttt e e e e e s s s bb et e ee e e e e abbb et eeeeeeaabbbeneeeeeeeaanes 38
Parking Brake GroUp - 48" MOUEIS .......ccciiiiiiiiiiie ettt e e e e e sttt e e e e e s st a et e aeeeassssbeseeeeaeeassbaaeaeaeeessnssbsaeeaeeesaanes 42
DeCK Lift GrOUP = 36" IMOEIS ......eiieeiiiieei etttk et e et e s a et e e e e e e ea bt et e e et e e aa b bt e e sannn e e e s nnreeenas 46
DeCK Lift GrOUP = 48" MOUEIS ...ttt e oottt et e e e e e ek bttt e e e e e e a kbt et et e e e e e e esmaebeeeeaeeaaantsaneeaaeeeaannnnneeaaens 50
VAV T=T= IR/ T = €1 (o TU | R UTR S PPPPRRPTN 54
[D=Tor= 1l ] do1 0] o B = =T oo HN TP PPPRTSROPPP 56
Decal Group - Safety & Operation (EXPOrt MOUEIS) .......cciiiiiiiiiiiie ittt e s e e e e e e st a e e e e e e e e e nnens 58
Decal Group - Safety & OPEIALIONS .......uviiiiieieitiie ettt ekt e et e e e st e e e see e e s sk bae e e e abEe e e e es s ee e e aasseeeaasbreeennnneeesnnreeeeas 60
(@)1=l o1 (o gl el F- 11 o 110 €] (01U o O S S PP PP PP SUPPPR PP 62
Guards & Covers Group (EXPOIt MOUEIS) ......oeieiiiiiiiiiie ettt ettt e e £e e h et e e a2 e e e skttt e ee e e e aaanasbeeeeaeseaanntbeeeaaaeeeannns 66
36" Mower Deck - Housing, SpiNdles & BlAadeS GrOUP .......cooiuiuiiiiiieei it ce ettt ettt et e e e e e e e et e e e e e e e e ans 68
36" & 48" Mower Deck - HANGEr ChaiNS GIOUP .......oiuuiiiieieeiiiiiiiitie e e e s eeie e e aae e s e s eabe s e e e e e e ssabaeaeeaeeassantbasseaaeeesannssneneaeesnanns 70
36" Mower Deck - Belts, Pulleys & 1A1EF ArM GIOUP ..iceieeiiiuiiiiieeie ettt et e eeeeeatbt e aee e s eeiaereeaeaeesassatbbeaeaaeeesssnsbraaeaeeessnrreees 72
48" Mower Deck - Housing, SpIiNdleS & BlAdES GrOUP ....c..ceiiuiuieiiiie et e e e ettt e e e e et e e e e e e s et e eaeae e e e anteeeeaaaeeeann 76
48" Mower Deck - Belts, PUIEYS & IIEF AFIMS .. ..ottt ettt e e e e e ettt e e e e e e sat et eea e e easneseeeeaaeeeaannnsneeaaens 78
48" MOWET DECK - ROIBIS GIOUP ..ottt e e £ oot b ettt e e e sk bbbt e e e e e e e s b bbbttt e e e e e st e e e e e e e nbbeeeeeeeeesantnnbeeeeeeens 82
36" Mower Deck - Housing, Spindles & Blades (EXPOrt MOGEI) ...c...eiiiiiieeiiiiie e, 84
Electrical Group - 36" Models 86
Electrical Group .......ccceevviiiuneenin. 88
Electrical Schematics - Charging CIFCUIL ............uiiiuieeertiee ettt ss e e st e e s e e st e e s s e e e s nnn e e e e snnneeesnneeennes 90-93
Electrical Schematics - Charging CIFCUIL ............uiiiureiei et ee et sr et e st e e s e e e s e e e s s e e e s snre e e e annneeeanneeennes 94-97
Electrical Schematics - Charging CIFCUIL ........cciiiueiiiiieaiiiiiir it e e e et e e e e e e s et e e e e e e s e st e e e aaeeeessateeaaeeessassstaaseeaeeessstaaneeeeas 98-101

Torque Specification Chart ..ot as Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301542
5301622

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 4 TP 400-7422-R-HZ-F



Main Frame & Front Suspension Group

REF NO. PART NO. QTy.

1 5020884 4
2 5021072 2
3 5022852 1
4 5023483 2
5 5025160 4
6 5025284 1
7 5025448 2
8 5025449 4
9 5025457 2
10 5047489 1
11 5100358 1
12 5100882 2
13 5025265X52 1
14 5025165 8
15 5025303 4
16 5025057 4
17 5100930 2
18 5402539B 2
19 5025394 4
20 5404838B 2
21 5025013X14 2
22 5025013X18 2
23 5404272B 1
24 5600316 1
25 5023484 2
26 5404992B 1
27 5022308 5
28 5047408 2
29 5404183B 1
30 5600317 1
32 5600320 1
Footnotes

DESCRIPTION
BEARING, TAPERED ROLLER, 1
SEAL, GREASE
PIVOT BEARING-1.00 X 1.125 ODX1.50
SHOCK, SPRING ASSEMBLY
WASHER, 3/4 SAE
NUT, 3/4-16 HEX NYLON LOCK
NUT, 3/4-16, HEX JAM NYLON LOCK
WASHER, BELLEVILLE - 1.500 X .755
BOLT, 1/4-28 X 1/2, GD5 YZ
SPACER, .75 X 1.00 X 2.38
PIVOT BEARING, 1.00 X 1.125 OD X .50
CAP, CASTER SPINDLE, LOW PROFILE
BOLT, 3/4-16 X 6-1/2 YZ GD5
WASHER-3/8 FENDER
SCREW, 5/16-18 X 1 FLAT HD SC
NUT, 5/16-18 HEX NYLON LOCK
PAD, FRICTION, .375 X 1.25 X 4.00
WELD, CASTER YOKE, IS500Z - RED (36" MODEL ONLY)
NUT, 3/8-16 HEX NYLOCK FLANGE
WELD, CASTER YOKE, EVOLUTION - RED (48" MODEL ONLY)
BOLT, 3/8-16 X 1-3/4 GD5 YZ
BOLT, 3/8-16 X 2-1/4 GD5 YZ

WELD, MAIN FRAME, COMPACT RIDER - RED (36" MODEL ONLY) (S/N:
2013447379 & Below)

ASSM, FRONT END PIVOT, EVO 36 (5404766B) (36" MODEL ONLY) (S/N:
2013447379 & Below)

PLUG, PANEL, 1.25 - BLACK

WELD, FRONT FRAME, EVO 36 - RED (36" MODEL ONLY) (S/N: 2013447380 &
Above)

BODY CLIP, 5/16-18-7GA MATERIAL

SPACER, .39 X .75 X .50

WELD, MAIN FRAME, EVOLUTION, 48 - RED (48" MODEL ONLY)
ASSM, FRONT END PIVOT, EVO 48 (5404837B) (48" MODEL ONLY)

ASSM, FRONT END PIVOT, EVO 36 (5404993B) (36" MODEL ONLY) (S/N:
2013447380 & Above)

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900834 (EVKAV2048)
5900913 (EVKAV1936CE)
5900779 (EVKAV2748)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

S TP 400-7422-R-HZ-F



Fuel Tank Mount Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301552
5301638

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 6 TP 400-7422-R-HZ-F



Fuel Tank Mount Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5101808 1 TANK, FUEL, LH, EVOLUTION
2 5101809 1 TANK, FENDER, RH, EVOLUTION
3 5101651 1 CAP, GASOLINE, VENTED
4 5101766 2 FLAP, RUBBER, SPLASH GUARD
5 5025155 7 WASHER, 5/16 SAE
6 5025156 2 WASHER, 3/8 SAE
7 5025170 1 WASHER, 5/16 LOCK YZ
8 5025386 6 SCREW, #10-24 X 3/8 ALLEN BHBZ
9 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
10 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
11 5025011X6 3 BOLT, 5/16-18 X 3/4 GD5
12 5025013X8 2 BOLT, 3/8-16 X1 GD5 YZ
13 5404759B 1 PLATE, REAR TANK MOUNT - RED (36" MODELS ONLY)
14 5404760B 1 PLATE, FRONT TANK MOUNT - RED (36" MODELS ONLY)
15 5404764B 1 PLATE, RIGHT REAR TANK MOUNT - RED
16 5404913B 1 GUARD, OIL FILTER - RESERVOIR, EVO - RED
17 5404641B 2 PLATE, BADGE EVOLUTION, LH - RED
18 5025530 2 SOC SET SCREW, 5/16-18 X 1-1/2 SS
19 5025011X12 1 BOLT, 5/16-18 X 1-1/2 GD5 YZ
20 5046446 1 SPACER, .39 X 1.00 X .80
21 5025299X4 6 SCREW, 1/4-20 X 1/2 ALLEN BH
22 5025154 6 WASHER, 1/4 SAE
23 5025525X10 1 WING, SCREW, 5/16-18 X 1-1/4, CZ
24 5025501 2 SCREW, BUTTON HD. SOC CAP, 3/8-16X1. BZ
25 5405416B 1 PLATE, REAR TANK MOUNT, 48 - RED (48" MODELS ONLY) (S/N: 2013704369
& Above)c
26 5404986B 1 WELD, MOUNT, FUEL TANK, FRONT - RED (48" MODELS ONLY)
27 5025277 2 NUT, 5/16-18 WING NYLON LOCK
28 5405408B 1 PLATE, LEFT REAR TANK MOUNT, 48 (48" MODELS ONLY) (S/N: 2013704368
& Below)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 7 TP 400-7422-R-HZ-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

”
36” Models 5301552R
P ] L -
# \a ¢ S
1 3 . i 1
; 1 To Engine 1 i‘
I i
i | 1 i
! % | — [ |
i l
! 2l e . '

! | i i

; I [ — t “ ‘1

| / ~ ! i \ \

\ / ! I \ !

! i i \

' | U 1 ! !
y ; ' i
\ | I i [ '
\ i - I i | h

\ i | I ! /
{ i I [

i i
v 1 3 —5 I Iy
' ! ! ! !
v i i ! I
\ | I i | !
| \ i ~[5] | | /

1 ! i I I 1
i i 1 i i
) i 2 3 6 | h
! i 1 / t
] | I ! i
i ! I i i
{ i I ! i
} t ! / 1
i i / !

4 [ﬂ t ’ I
§ L 1 I I
4 A k i
S ! 1 ’
~, i { /

RN t § . -
‘‘‘‘‘‘ ] b e e ™
LH Fuel Tank RH Fender
48 Models 5301638R
N T
v A £ s
! 1 : ! t
;‘ 1 To Engine i \l
| 1
i | \ i !
f ! ! Qx
i i
t o2l i [ v

i - | | ¥
! , | 7 —— ! N '

i ) | | . i

; \ i

{ / ol I )

1 P! ! ! i

i I i i

Y | 7 =] ! | /

\ i l | i h
Y \ i i ! i
\ ! 1 I i '
! 1 3 — 5 | ;

\ | i i '
\ i ! ! !
4 | I 1 J ;
\ | I = l | '
- | | L
i i i
% X 2 3 4 1 [
[ i i [
t I i 1 1
| ! I ! i
| | | i i
I 1 i J I
i ! / !
1 m i LV I
i L ! i [
i T [ !
5 i ! /
N i H 4
A I i e
| [ -
LH Fuel Tank RH Fender

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 8 TP 400-7422-R-HZ-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO. PART NO.
5101929
5600050
5020835
5050831X10
5021178X3
5050831X28
5050831X31

No o~ W=

Footnotes

QTy.

O e T N SR W Y

DESCRIPTION
PICKUP TUBE ASM, FUEL TANK, 18.38" (SV)
KIT, BUSHING, FUEL (SV)
CLAMP, HOSE, EXTERNAL, 1/2 - RED
HOSE, 1/4 FUEL LINE, 10"
FUEL FILTER (SV)
HOSE, 1/4 FUEL LINE, 28" (36" MODELS ONLY)
HOSE, 1/4 FUEL LINE, 31" (48" MODELS ONLY)

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900834 (EVKAV2048)
5900913 (EVKAV1936CE)
5900779 (EVKAV2748)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

TP 400-7422-R-HZ-F



Instrument Control Panel Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301554
5301639

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 10 TP 400-7422-R-HZ-F



Instrument Control Panel Group

REF NO. PART NO.

1 5020927

2 5022180

3 5022222

4 5023310

5 1709188

6 5100996

7 5022269

8 5022665

9 5025270X16
10 5025309
11 5061763
12 5025299X6
13 5404585B
14 5404586B
15 5101890
16 5100185
17 5404849B
18 5023499
19 5025271
20 5025179X4
21 5404920B
22 5404921B
23 5025171
24 5101995
25 5025338X5
26 5025339
27 5405004B
28 5021766

Footnotes

QTy.

[N TS o > T o ) J S N S S o ) J © o T S N N O e e T ) I S N T S N e N S S S S

DESCRIPTION
SWITCH, IGNITION, 6 POST
SWITCH, BLADE ENGAGEMENT
RING, SWITCH RETAINER
MODULE, TIME DELAY
PLUG, .820X1.44 HOLE, BLACK PLASTIC
HOUR METER, W/ SUPRESSOR
O-RING, 7/8 ID X 1/16 W
BODY CLIP, 1/4-20 X 1/2 DEEP
SCREW, #10-24 X 2 ROUND PHILLIPS
NUT, 3/8-24 HEX JAM
SPACER, .20 X .38 X 1.25
SCREW, 1/4-20 X 3/4 ALLEN BH
PLATE, CONTROL PANEL, LH - RED
PLATE, CONTROL PANEL, RH - RED
CABLE, THROTTLE, 31"
CABLE, CHOKE CONTROL, 35.25"
PLATE, CHOKE/THROTTLE - RED
WASHER, #10 SAE
NUT, #10-24 HEX NYLON LOCK
SCREW- #10-24 X 1/2 ROUND PHILLIPS

PLATE, CONNECTORS, OPERATOR PLATFORM
PLATE, FUSE BLOCK - RED (36" MODELS ONLY)

WASHER, 3/8 SPLIT LOCK
LEVER, THROTTLE CONTROL
SCREW,#8-32 X 5/8 PHILLIPS ZP
NUT, #8-32 HEX NYLON LOCK
PLATE, FUSE BLOCK - RED

RELAY, 12V, 40A (SEE ELECTRICAL GROUP)

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900834 (EVKAV2048)
5900913 (EVKAV1936CE)
5900779 (EVKAV2748)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

11

TP 400-7422-R-HZ-F



Engine & PTO Group - 19HP Kawasaki

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301544

30 - SCREEN, SPARK ARRESTER

32 - SCREW, SELF-TAP,#8-32 X 3/8, 18
WASH HEX, CZ

—_—————— e

Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 12 TP 400-7422-R-HZ-F



Engine & PTO Group - 19HP Kawasaki
REF NO. PARTNO. QTY. DESCRIPTION

1 - 1 ENGINE, 19HP, KAWASAKI
2 5021379 1 GROMMET, 7/8
3 5022234 1 ADAPTER-OIL DRAIN
4 5045289 1 BOLT, CRANKSHAFT, 7/16 X 2-1/2
5 5048135 1 SPACER, 1.13 X 1.75 X .62
6 5048681 1 HOSE, OIL DRAIN
7 5100084 1 CLUTCH,5218-134, WARNER
8 5025011X14 3 BOLT, 5/16-18 X 1-3/4 GD5 YZ
9 5100566X1 1 MUFFLER, FUEL PUMP SIDE, 19HP KAWI
10 5404967B 1 ANCHOR, CLUTCH - RED
11 5050407X8 1 KEY, 1/4 SQ. X 1.00
12 5100566X2 1 COVER, MUFFLER 19 HP KAWASAKI (USA MODELS ONLY)
13 5100566X3 3 BOLT, MUFFLER COVER, 19HP KAWASAKI (USA MODELS ONLY)
14 5025155 4 WASHER, 5/16 SAE
15 5025188 3 WASHER, 5/16 INT. TOOTH LOCK
16 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
17 5101289 1 SPACER, 1.13 X 1.75 X .75
18 5025011X16 1 BOLT, 5/16-18 X 2, GD5
19 5100566X4 1 MANIFOLD. EXHAUST
20 5100566X5 1 HEAT SHIELD, EXHAUST MANIFOLD
21 5100255 1 RAIN COVER
22 5100256 3 CLAMP
23 5100257 1 AIR FILTER ASSEMBLY (REF NO. 24 - 27)
24 5100192 1 AIR FILTER, ELEMENT
25 5100259 2 CLAMP, CAP
26 5100260 1 CAP, FILTER CASE
27 5100261 1 RUBBER DUST CAP
28 5100262 1 CASE, BRACKET, COMPLETE
29 5100264 1 AIR INLET TUBE
30 5101677 1 SCREEN, SPARK ARRESTER (NOT ILLUSTRATED)
31 5025337 1 WASHER, 5/16 USS
32 5025470 1 SCREW,SELF-TAP,#8-32 X 3/8, WASH HEX, CZ (NOT ILLUSTRATED)
33 5101932 1 CLAMP, VINYL COATED, 5/8 ID
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 13 TP 400-7422-R-HZ-F



Engine & PTO Group - 27HP Kawasaki

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301624

Hardware for securing
ground to block.

—————e— e e

4 \ﬂ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 14 TP 400-7422-R-HZ-F



Engine & PTO Group - 27HP Kawasaki
REFNO. PARTNO. QTY. DESCRIPTION

1 - 1 ENGINE, 27HP, KAWASAKI
2 5021379 1 GROMMET, 7/8
3 5022234 1 ADAPTER-OIL DRAIN
4 5045289 1 BOLT, CRANKSHAFT, 7/16 X 2-1/2
5 5048135 1 SPACER, 1.13 X 1.75 X .62
6 5048681 1 HOSE, OIL DRAIN
7 5100084 1 CLUTCH,5218-134, WARNER
8 5025532 4 BOLT,HEX FLG, SER GD5 3/8-16X1-1/4,PATCH
9 5102144 1 MUFFLER, 27HP KAWASAKI, EVOLUTION (S/N: 2013821874 & ABOVE)
9 5600351 1 KIT, MUFFLER & DECK GUARD, EVO (S/N: 2013821873 & BELOW)
10 5404967B 1 ANCHOR, CLUTCH - RED
11 5050407X8 1 KEY, 1/4 SQ. X 1.00
12 5101866 1 MANIFOLD, EXHAUST
13 5025010X6 1 BOLT, 1/4-20 X 3/4 GD5 YZ
14 5025156 1 WASHER, 3/8 SAE
15 5025249 3 BOLT, M8-1.25 X 20MM GD8.8
16 5101641 1 SCREEN, SPARK ARRESTER (NOT SHOWN)
17 5101289 1 SPACER, 1.13 X 1.75 X .75
18 5025154 1 WASHER, 1/4 SAE
19 5101548 1 AIR INLET TUBE
20 5101541 1 RUBBER DUST CAP
21 5101538 1 RAIN COVER
22 5101539 3 CLAMP
23 5101540 1 AIR FILTER ASSEMBLY (INCLUDES REF NOS 20 & 24 - 26
24 5101543 1 AIR FILTER, ELEMENT, PRIMARY
25 5101542 1 AIR FILTER, ELEMENT, SECONDARY
26 5101544 1 CAP END, FILTER CASE
27 5101546 1 BRACKET PLATE, LOWER
28 5101545 1 BRACKET PLATE, UPPER
29 5021500 1 CLAMP, VINYL INSULATED
30 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE
31 5100518 1 CLAMP, EXHAUST EXTENSION
32 5025155 2 WASHER, 5/16 SAE
33 5025355 1 NUT, M8-1.25 SERR. FLANGE, CZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 15 TP 400-7422-R-HZ-F



Engine & PTO Group - 20HP Kawasaki

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301928

Hardware for securing
ground to block.

—————e— e e

4 \ﬂ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 16 TP 400-7422-R-HZ-F



Engine & PTO Group - 20HP Kawasaki

REF NO. PART NO.

1 -
2 5021379
3 5022234
4 5045289
5 5048135
6 5048681
7 5100084
8 5025532
9 5102259
10 5404967B
11 5050407X8
12 5102260
13 5025010X6
14 5025156
15 5025249
16 5101641
17 5101289
18 5025154
19 5023149
20 5023144
21 5023143
22 5023146
23 5023139
24 5023141
25 5023140
26 5023138
27 5023148
28 5023145
29 5021500
30 5025391
31 5102262
32 5102261
33 5025355
34 5102265
35 5102263
36 5021334X1
37 5102264
Footnotes

QTy.

1
1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
1
1
1
1
1
3
4
1
1

DESCRIPTION

ENGINE, 20HP, KAWASAKI

GROMMET, 7/8
ADAPTER-OIL DRAIN

BOLT, CRANKSHAFT, 7/16 X 2-1/2
.62

SPACER, 1.13 X 1.75 X
HOSE, OIL DRAIN

CLUTCH,5218-134, WARNER
BOLT,HEX FLG, SER GD5 3/8-16X1-1/4,PATCH

MUFFLER

ANCHOR, CLUTCH - RED

KEY, 1/4 SQ. X 1.00
MANIFOLD, EXHAUST

BOLT, 1/4-20 X 3/4 GD5 YZ

WASHER, 3/8 SAE

BOLT, M8-1.25 X 20MM GD8.8
SCREEN, SPARK ARRESTER (NOT SHOWN)
.75

SPACER, 1.13 X 1.75 X
WASHER, 1/4 SAE

AIR INLET TUBE
RUBBER DUST CAP
RAIN COVER

CLAMP

AIR FILTER ASSEMBLY (INCLUDES REF NOS 20 & 24 - 26
AIR FILTER, ELEMENT, PRIMARY
AIR FILTER, ELEMENT, SECONDARY

CAP END, FILTER CASE

BREATHER TUBE
BRACKET, COMPLETE

CLAMP, VINYL INSULATED
NUT, 1/4-20 HEX NYLOCK FLANGE

BAND, CLAMP
BRACKET

NUT, M8-1.25 SERR. FLANGE, CZ

BOLT

BOLT, FLANGED
OIL FILTER
COVER-MUFFLER

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

17

TP 400-7422-R-HZ-F



Pump Drive Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301555

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 18 TP 400-7422-R-HZ-F



Pump Drive Group - 36" Models

REF NO. PART NO.

1 5020827
2 5020865
3 5020880
4 5023254
5 5025305
6 5049238
7 5101519
8 5101520
9 5020876B
10 5044577
11 5025169
12 5023215
13 5101826
14 5025127
15 5025128
16 5025527
17 5025156
18 5025394
19 5023497
20 5042658
21 5045140
22 5045475
23 5100633
24 5025013X10
25 5023173
26 5025013X22
27 5025013X24
28 5025013X28
29 5405010B
30 5404831B
31 5021879
32 5101862
33 5025392
34 5100548
35 5025531
Footnotes

QTy.

DO N =2 NN = =2 a2 a2 N2 NN =2 =2 NDW= DO =22 0OMN=22NDNNNMNMNDMNMNODN L2222 DDA

DESCRIPTION
BEARING, IDLER
SNAP RING, INTERNAL
INSERT, BEARING, 17MM X 12MM L
KEY, 5MM SQ. W/ RADIUS
WASHER, .41 X 1.75 X .14
BELT, SPROCKET DRIVE
SPROCKET, 44T X 1.125 BORE, EAGLE PD
SPROCKET, 44T X .591 BORE, EAGLE PD
BUSHING, BRASS, 3/4 X1 X 1
WASHER, .265 X 1.50 X .109, YZ
WASHER, 1/4 LOCK
CAPSCREW-HEX HEAD M6-1.0X 14MM
SPACER, .39 X 1.00 X 1.47,YZ
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
NUT, 3/8-16 HEX SERRATED FLANGE
EYE BOLT, 5/16-18 X 2-3/4 THRD.
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
EYE BOLT, 3/8-16 X5, 1 EYE
SPACER, .39 X .75 X 1.06
PULLEY, BACKSIDE IDLER, STEEL
SPACER, .45 X 1.88 X .38
SPRING, EXTENSION, SWIVEL, SHORT HOOK
BOLT, 3/8-16 X 1-1/4 GD5
CLAMP, HOSE, 1.000 DIA.
BOLT, 3/8-16 X 2-3/4 GD5 YZ
BOLT, 3/8-16 X 3 GD5 YZ
BOLT, 3/8-16 X 3-1/2 GD5 YZ
WELD, IDLER ARM - RED
MOUNT, ANCHOR - RED
INSERT, BEARING
BUSHING, 15MM X 25MM X 8.6MM - KEYED
NUT, 5/16-18 HEX NYLOCK FLANGE
WASHER, .390 X 1.50 X .109, YZ
SET SCREW, 5/16-18 X 3/8 PCH.

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

19

TP 400-7422-R-HZ-F



Pump Drive Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301633

18—

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 20 TP 400-7422-R-HZ-F



Pump Drive Group - 48" Models

REF NO. PART NO. QTy.

1 5020827 4
2 5020865 2
3 5020880 2
4 5023254 2
5 5025305 1
6 5049238 1
7 5101519 1
8 5101520 2

9 5020876B 2
10 5044577 2
11 5025169 2
12 5023215 2
13 5101826 1
14 5100548 4
15 5025128 4
16 5025429 1
17 5025156 4
18 5025394 5
19 5021812 1
20 5042658 3
21 5045140 2
22 5045475 1
23 5023340 1
24 5025013X10 2
25 5044960 1
26 5025013X22 2
27 5025013X24 1
28 5025013X28 1
29 5405010B 1
30 5404831B 1
31 5021879 2
32 5101862 2
33 5025531 6

Footnotes

DESCRIPTION
BEARING, IDLER
SNAP RING, INTERNAL
INSERT, BEARING, 17MM X 12MM L
KEY, 5MM SQ. W/ RADIUS
WASHER, .41 X 1.75 X .14
BELT, SPROCKET DRIVE
SPROCKET, 44T X 1.125 BORE, EAGLE PD
SPROCKET, 44T X .591 BORE, EAGLE PD
BUSHING, BRASS, 3/4 X1 X 1
WASHER, .265 X 1.50 X .109, YZ
WASHER, 1/4 LOCK
CAPSCREW-HEX HEAD M6-1.0X 14MM
SPACER, .39 X 1.00 X 1.47,YZ
WASHER, .390 X 1.50 X 1.09, YZ
NUT, 3/8-16 HEX SERRATED FLANGE
EYE BOLT, 3/8-16 X 4, 2 1/8 OF THREAD
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
EYE BOLT, 3/8-16 X 4-1/4,1 EYE
SPACER, .39 X .75 X 1.06
PULLEY, BACKSIDE IDLER, STEEL
SPACER, .45 X 1.88 X .38
SPRING-EXTENSION, SWIVEL END
BOLT, 3/8-16 X 1-1/4 GD5
SPACER, .39 X 1.00 X .25, YZ
BOLT, 3/8-16 X 2-3/4 GD5 YZ
BOLT, 3/8-16 X 3 GD5 YZ
BOLT, 3/8-16 X 3-1/2 GD5 YZ
WELD, IDLER ARM - RED
MOUNT, ANCHOR - RED
INSERT, BEARING
BUSHING, 15MM X 25MM X 8.6MM - KEYED
SET SCREW, 5/16-18 X 3/8 PCH.

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

21

TP 400-7422-R-HZ-F



Motion Controls Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

7, 44 - Weld, Controls, Handle Bar,
RH - Red

28 - Weld, Spring Adjuster,
RH - Red

Serial No. 2013821995 & Below

r-—-———=>""=—-"=—-""-"=-"=-"=—-"=-"="-"=-—"=—-—"=-"—-=-= 1
l 22 l
o |
N 26 :
| 16 l
| ° 5. 42

| e a

I S

| @

| 30 / ?

: 16

|

5301549

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

22

TP 400-7422-R-HZ-F



Motion Controls Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5021146 2 BALL JOINT, 5/16-24, FEMALE
2 5100561 4 BEARING, BRONZE FLANGE, 3/4"
3 5101243 2 ADJUSTER, ROD LINKAGE 5/16-24
4 5101776 2 WELD, CONTROL RAMP (S/N: 2013947484 & BELOW)
5 5101387 2 CABLE, PUSH/PULL, 30", SPEED CONTROL (S/N: 2013952387 & BELOW)
6 5101801 4 ROD END, FEMALE, 10-32 W 5/16" BORE
7 5404533B 1 WELD, CONTROLS, HANDLE BAR, RH - RED (NOT SHOWN)(S/N: 2013947484
& BELOW)

8 5404532B 1 WELD, CONTROLS, HANDLE BAR, LH - RED (S/N: 2013947484 & BELOW)
9 5022665 2 BODY CLIP, 1/4-20 X 1/2 DEEP

10 5025096 8 NUT, 3/8-16 HEX NYLON LOCK

11 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)

12 5025154 8 WASHER, 1/4 SAE

13 5025155 10 WASHER, 5/16 SAE

14 5025391 6 NUT, 1/4-20 HEX NYLOCK FLANGE

15 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE

16 5100548 4 WASHER, .390 X 1.50 X .109, YZ

17 5101715 2 GRIP, FOAM, .48 x 10 x .125 Black

18 5025010X6 8 BOLT, 1/4-20 X 3/4 GD5 YZ

19 5025011X10 4 BOLT, 5/16-18 X 1-1/4 GD5 YZ

20 5025011X6 2 BOLT, 5/16-18 X 3/4 GD5

21 5025011X16 2 BOLT, 5/16-18 X 2.00 GD5

22 5025013X10 2 BOLT, 3/8-16 X 1-1/4 GD5

23 5025013X8 4 BOLT, 3/8-16 X1 GD5 YZ

24 5025145X8 2 BOLT, 5/16-18 X 1, CARRIAGE

25 5025299X6 2 SCREW, 1/4-20 X 3/4 ALLEN BH

26 5404201B 2 PLATE, PUMP CONTROL, 36 - RED

27 5404625B 1 PLATE, MOTION CONTROL GUARD - RED

28 5404835B 1 WELD, SPRING ADJUSTER, RH - RED (NOT SHOWN)

29 5404836B 1 WELD, SPRING ADJUSTER, LH - RED

30 5021807 2 BEARING, R6-2RS (S/N: 2013821995 & BELOW)

31 5101339 2 SPRING-EXT, 3.281 x .751 x .075 WIRE

32 5404848B 2 PLATE, CABLE - RED

33 5043815 2 SPACER, .39 X 1.00 X .75

34 5025156 4 WASHER, 3/8 SAE

35 5025179X6 4 SCREW, #10-24 X 3/4 ROUND PHILLIPS

36 5025271 4 NUT, #10-24 HEX NYLON LOCK

37 5025057 2 NUT, 5/16-18 HEX NYLON LOCK

38 5025010X10 2 BOLT, 1/4-20 X 1-1/4, GD5

39 5025126 4 NUT, 1/4-20 HEX SERR. FLANGE

40 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE

41 5025013X6 4 BOLT, 3/8-16 X 3/4 GD5 YZ

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 23 TP 400-7422-R-HZ-F



Motion Controls Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

7, 44 - Weld, Controls, Handle Bar,
RH - Red

28 - Weld, Spring Adjuster,
RH - Red

Serial No. 2013821995 & Below

r-—-———=>""=—-"=—-""-"=-"=-"=—-"=-"="-"=-—"=—-—"=-"—-=-= 1
l 22 l
o |
N 26 :
| 16 l
| ° 5. 42

| e a

I S

| @

| 30 / ?

: 16

|

5301549

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

24

TP 400-7422-R-HZ-F



Motion Controls Group

REF NO.
42
43
44

45
46
47

Footnotes

PART NO.
5025526
5102003
5405636D

5405638D
5102149
5102273

QTy.

4
2
1

DESCRIPTION
SHIM, .375" X .625 X .031 THK (S/N: 2013821995 & BELOW)
BEARING, .375" ID X .875" OD X .341" THK (S/N: 2013821996 & ABOVE)

WELD, CONTROLS, HANDLE BAR, RH, EVO (NOT SHOWN)(S/N: 2013947485
& ABOVE)

WELD, CONTROLS, HANDLE BAR, LH, EVO (S/N: 2013947485 & ABOVE)
WELD, CONTROL RAMP, EVO (S/N: 2013947485 & ABOVE)
CABLE, PUSH/PULL, 30", SPEED CONTROL (S/N: 2013952388 & ABOVE)

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900834 (EVKAV2048)

5900913

(

(EVKAV1936CE)
5900779 (EVKAV2748)

(

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

25 TP 400-7422-R-HZ-F



Hydraulic Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

!Hardwarefor | 5301551
1 | oil cooler. |
—~ P om— B
! —_2 l
| E’ 42 I
L= J
. 2
w_ U, /
33 AN N
30
18
29
I
I
i
I
| i
I
isecuring pumps. : :
H E_II"’ZU : 1
I
. \
[
__________ =
=
: =
: 16
12
19\%D /
-4 @
| Hardware for |
: Securing Hydro :
""""""" \ | !Tank. l N
: L o
l - 22 l
I l
: H 16
110-120 1. Ibs. | A—26 [
Torquete .= . (149 - 163 Nm) b--—o-—o —. o
110-120 ft. Ibs. ‘
(148 - 163 Nm)

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 26 TP 400-7422-R-HZ-F



Hydraulic Group - 36" Models

REF NO. PART NO. QTYy. DESCRIPTION

1 1719168 1 FILTER, OIL
2 5022709 4 FITTING, #8 JIC - #10 O-RING, 45 DEG.
3 5022920 2 FITTING, TEE, 1/2 HOSE
4 5023096 1 FILTER HEAD, HYDRAULIC
5 5023267 4 ADAPTER, 90 DEG, 9/16-3/8 BARB
6 5023338 4 FITTING, #8 JIC - #8 O-RING, 45 DEG.
7 5061712 1 TANK, HYDRAULIC, ASSEMBLY (Includes Ref Nos 38 - 41).
8 5100017 1 CAP, HYDRAULIC, SHIELDED VENT
9 5102106 2 HOSE ASM,RH

10 5102108 2 HOSE ASM,LH

11 5101721 1 OIL COOLER, .75 X 11.0 X 24 PLATES

12 5101727 1 HOSE, OIL SUPPLY, RES-FILTER

13 5101583 2 WHEEL MOTOR, HGM-15P-7131

14 5101581 1 PUMP, 12CC-LH, HYDRO-GEAR

15 5101582 1 PUMP, 12CC-RH, HYDRO-GEAR

16 5021164 2 CLAMP, #10 HOSE, STAINLESS

17 5022922 1 CLAMP, #4 HOSE, STAINLESS

18 5023268 11 CLAMP, HOSE

19 5023346 1 ADAPTER, 90 DEG, 9/16-5/8 BARB

20 5025533 4 NUT, HEX, 7/16-14, SER, FLG, GD5, YZ

21 5025154 6 WASHER, 1/4 SAE

22 5025155 5 WASHER, 5/16 SAE

23 5050861X36 1 WIRE LOOM, 5/8 ID 36" LONG

24 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE

25 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ

26 5025011X8 5 BOLT, 5/16-18 X 1 GD5 YZ

27 5025015X10 4 BOLT, 7/16-14 X 1-1/4 GD5 YZ

28 5050860X10 2 HOSE, 3/8" PUSH-LOCK, 10.00"

29 5023461 1 ADAPTER, 45 DEG, 9/16-3/8 BARB

30 5050860X12 1 HOSE, 3/8" PUSH-LOCK, 12.00"

31 5050860X3P5 1 HOSE, 3/8" PUSH-LOCK, 3.50"

32 5050860X41P5 1 HOSE, 3/8" PUSH-LOCK, 41.50"

33 5050860X6P5 1 HOSE, 3/8" PUSH-LOCK, 6.50"

34 5050860X8 1 HOSE, 3/8" PUSH-LOCK, 8.00"

35 5025203X16 2 PIN, COTTER, 1/8 X 2" (SV)

36 5023091X1 2 WOODRUFF KEY (SV)

37 5023091X2 2 NUT, CASTLE, 1-20 (SV)

38 5023118 1 FITTING, ELBOW, 3/8" (SV)

39 5600050 1 KIT, GROMMET (SV)

40 5023121 1 GROMMET (SV)

41 5023119 1 FITTING, ELBOW, 5/8" (SV)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 27 TP 400-7422-R-HZ-F



Hydraulic Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

!Hardwarefor | 5301551
1 | oil cooler. |
—~ P om— B
! —_2 l
| E’ 42 I
L= J
. 2
w_ U, /
33 AN N
30
18
29
I
I
i
I
| i
I
isecuring pumps. : :
H E_II"’ZU : 1
I
. \
[
__________ =
=
: =
: 16
12
19\%D /
-4 @
| Hardware for |
: Securing Hydro :
""""""" \ | !Tank. l N
: L o
l - 22 l
I l
: H 16
110-120 1. Ibs. | A—26 [
Torquete .= . (149 - 163 Nm) b--—o-—o —. o
110-120 ft. Ibs. ‘
(148 - 163 Nm)

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 28 TP 400-7422-R-HZ-F



Hydraulic Group - 36" Models

REF NO. PART NO. QTY. DESCRIPTION
42 5025010X5 4 BOLT-1/4-20 X 5/8 GD5 YZ
43 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
44 5025534 8 BOLT, 3/8-16 X 1 W/ PATCH
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 29 TP 400-7422-R-HZ-F



Hydraulic Mounts & Guards Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301591

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 30 TP 400-7422-R-HZ-F



Hydraulic Mounts & Guards Group - 36" Models
REF NO. PARTNO. QTY. DESCRIPTION

1 5403409B 2 PLATE, SPACER - RED
2 5025155 6 WASHER, 5/16 SAE
3 5025392 7 NUT, 5/16-18 HEX NYLOCK FLANGE
4 5025396 8 NUT, 1/2-13 HEX NYLOCK FLANGE
5 5101831 8 SPACER, .52 X 1.00 X 2.625, YZ
6 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ
7 5025017X32 8 BOLT, 1/2-13 X4 GD5 YZ
8 5404587B 1 PLATE, COOLER MOUNT BRACKET - RED
9 5404776B 2 PLATE, HEAT SHIELD, WHEEL MOTOR, 36-RED
10 5025011X6 2 BOLT, 5/16-18 X 3/4 GD5
11 5022612 1 BUMPER, RUBBER 5/16-18
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 31 TP 400-7422-R-HZ-F



Hydraulic Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

[Hardware for | 5301631
1 ioil cooler. |
T~ P om— 8
! —_2 l
| E’ 42 I
L= J
28\ 39
iy /
33 AN N
30
i
i securing pumps. :
: m—20 ]
" \
[
__________ =
-
I
I 16
! / 12
19% /
-@
| Hardware for |
: Securing Hydro :
’ """"""" \ | !Tank. l N
: N 7
l = 22 l
! Motors. —— ]
I : H 16
Torque to - 1no-120t. s, | &—2 i L1/
149 163 A} 2 LA (149 - 163 Nm) _--—--—--—- | =
- }

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 32 TP 400-7422-R-HZ-F



Hydraulic Group - 48" Models

REF NO. PART NO. QTYy. DESCRIPTION

1 1719168 1 FILTER, OIL
2 5022709 4 FITTING, #8 JIC - #10 O-RING, 45 DEG.
3 5022920 2 FITTING, TEE, 1/2 HOSE
4 5023096 1 FILTER HEAD, HYDRAULIC
5 5023267 4 ADAPTER, 90 DEG, 9/16-3/8 BARB
6 5023338 4 FITTING, #8 JIC - #8 O-RING, 45 DEG.
7 5061712 1 TANK, HYDRAULIC, ASSEMBLY (Includes Ref Nos 38 - 41)
8 5100017 1 CAP, HYDRAULIC, SHIELDED VENT
9 5102106 2 HOSE ASM, RH

10 5102108 1 HOSE ASM, LH

11 5101721 1 OIL COOLER, .75 X 11.0 X 24 PLATES

12 5101727 1 HOSE, OIL SUPPLY, RES-FILTER

13 5101583 2 WHEEL MOTOR, HGM-15P-7131

14 5101581 1 PUMP, 12CC-LH, HYDRO-GEAR

15 5101582 1 PUMP, 12CC-RH, HYDRO-GEAR

16 5021164 2 CLAMP, #10 HOSE, STAINLESS

17 5022922 1 CLAMP, #4 HOSE, STAINLESS

18 5023268 11 CLAMP, HOSE

19 5023346 1 ADAPTER, 90 DEG, 9/16-5/8 BARB

20 5025533 4 NUT, HEX, 7/16-14, SER, FLG, GD5, YZ

21 5025154 6 WASHER, 1/4 SAE

22 5025155 3 WASHER, 5/16 SAE

23 5050861X36 1 WIRE LOOM, 5/8 ID 36" LONG

24 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE

25 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ

26 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ

27 5025015X10 4 BOLT, 7/16-14 X 1-1/4 GD5 YZ

28 5050860X12 2 HOSE, 3/8" PUSH-LOCK, 12.00"

29 5023461 1 ADAPTER, 45 DEG, 9/16-3/8 BARB

30 5050860X14 1 HOSE, 3/8" PUSH-LOCK, 14"

31 5050860X3P5 1 HOSE, 3/8" PUSH-LOCK, 3.50"

32 5050860X42 1 HOSE, 3/8" PUSH-LOCK, 42"

33 5050860X6P5 1 HOSE, 3/8" PUSH-LOCK, 6.50"

34 5102107 1 HOSE ASM, LH, RH PUMP PORT BOTTOM MOTOR PORT

35 5025203X16 2 PIN, COTTER, 1/8 X 2" (SV)

36 5023091X1 2 WOODRUFF KEY (SV)

37 5023091X2 2 NUT, CASTLE, 1-20 (SV)

38 5023118 1 FITTING, ELBOW, 3/8" (SV)

39 5600050 1 KIT, GROMMET (SV)

40 5023121 1 GROMMET (SV)

41 5023119 1 FITTING, ELBOW, 5/8" (SV)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 33 TP 400-7422-R-HZ-F



Hydraulic Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

[Hardware for | 5301631
1 ioil cooler. |
T~ P om— 8
! —_2 l
| E’ 42 I
L= J
28\ 39
iy /
33 AN N
30
i
i securing pumps. :
: m—20 ]
" \
[
__________ =
-
I
I 16
! / 12
19% /
-@
| Hardware for |
: Securing Hydro :
’ """"""" \ | !Tank. l N
: N 7
l = 22 l
! Motors. —— ]
I : H 16
Torque to - 1no-120t. s, | &—2 i L1/
149 163 A} 2 LA (149 - 163 Nm) _--—--—--—- | =
- }

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 34 TP 400-7422-R-HZ-F



Hydraulic Group - 48" Models

REF NO. PART NO.

42 5025010X5

43 5025391

44 5025013X8

45 5025171

46 5050860X11
Footnotes

QTy.

4
4
8
8
1

DESCRIPTION
BOLT-1/4-20 X 5/8 GD5 YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1 GD5 YZ
WASHER, 3/8 SPLIT LOCK
HOSE, 3/8 PUSH-LOCK, 11"

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

35

TP 400-7422-R-HZ-F



Hydraulic Mounts & Guards Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5 5301637

14,15,16

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 36 TP 400-7422-R-HZ-F



Hydraulic Mounts & Guards Group

REF NO. PART NO. QTy.

1 5403409B 2
2 5022673 2
3 5025154 2
4 5025155 6
5 5025391 4
6 5025392 6
7 5025396 8
8 5043607 8
9 5025010X6 2
10 5025011X6 2
11 5025011X8 4
12 5025017X28 8
13 5404775B 2
14 5405748B 1
15 5406009B 1
16 5405093B 1
Footnotes

DESCRIPTION
PLATE, SPACER - RED
BUMPER, RUBBER 1/4-20
WASHER, 1/4 SAE
WASHER, 5/16 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
NUT, 5/16-18 HEX NYLOCK FLANGE
NUT, 1/2-13 HEX NYLOCK FLANGE
SPACER, .50 X 1.00 X 2.00
BOLT, 1/4-20 X 3/4 GD5 YZ
BOLT, 5/16-18 X 3/4 GD5
BOLT, 5/16-18 X 1 GD5 YZ
BOLT, 1/2-13 X 3-1/2 GD5
PLATE, HEAT SHIELD, WHEEL MOTOR, 48-RED
PLATE, COOLER MOUNT BRACKET, 26HP (26HP MODELS ONLY)
PLATE, COOLER MOUNT BRACKET, 20HP (20HP MODELS ONLY)
PLATE, COOLER MOUNT BRACKET, 27HP (27HP MODELS ONLY)

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

37

TP 400-7422-R-HZ-F



Parking Brake Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301548

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 38 TP 400-7422-R-HZ-F



Parking Brake Group - 36" Models

REF NO. PART NO. QTy.

1 5101628 2
2 5023242 2
3 5100561 2
4 5100171 1
5 5023367 2
6 5023309 2
7 5101751 2
8 5010546 6
9 5021170 2
10 5023215 12
11 5023216 2
12 5025045 2
13 5025096 2
14 5025155 7
15 5025156 10
16 5025169 12
17 5025392 5
18 5025394 10
19 5025440 1
20 5042134 1
21 5044617 1
22 5044960 1
23 5045914 1
24 5047199 1
25 5020876B 1
26 5025100 1
27 5025010X6 2
28 5025011X8 2
29 5025013X16 1
30 5025013X8 10
31 5404595B 1
32 5405168B 2
33 5404599B 1
34 5404603B 2
35 5404604B 1
36 5404627B 1
37 5404866B 1
38 5405166B 1
39 5405163B 1
40 1608395 1
41 5025165 2
Footnotes

DESCRIPTION
CAM BRAKE SHOE ASSM, KNOTT

SPRING-COMP, .496ID X 3.00LG X .112WR

BEARING, BRONZE FLANGE, 3/4"
GRIP, BLACK FLEXIBLE

BRAKE DRUM

HUB-W/STUD, 1TPR 800645

ROD, BRAKE LINKAGE

COLLAR, 3/8 SET

BALL JOINT, 5/16-24 FEM, STUD.
CAPSCREW-HEX HEAD M6-1.0X 14MM
NUT, 5/16-24 JAM

NUT, 5/16-24 HEX NYLON LOCK
NUT, 3/8-16 HEX NYLON LOCK
WASHER, 5/16 SAE

WASHER, 3/8 SAE

WASHER, 1/4 LOCK

NUT, 5/16-18 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/2 GD9 YZ

SPACER, .32 X .75 X 1.06
WASHER, .34 X 1.25 X 10 GA
SPACER, .39 X 1.00 X .25

ROD, CHUTE PIVOT

SPACER, .38 X .50 X .75

BUSHING, BRASS, 3/4 X 1 X 1

NUT, 3/8-16 SIDE LOCK
BOLT,1/4-18 X 3/4 GD5

BOLT, 5/16-18 X 1 GD5 YZ

BOLT, 3/8-16 X2 GD5 YZ

BOLT, 3/8-16 X 1 GD5 YZ

WELD, BRAKE SHAFT, 36 - RED
BAR, BRAKE BRACKET -RED
PLATE, SWITCH BRACKET - RED
PLATE, BRAKE HANDLE TAB - RED

PLATE, BRAKE HANDLE BRACKET - RED

WELD, BRAKE HANDLE MOUNT - RED

PLATE, HANDLE, PARKING BRAKE - RED

LINKAGE, BREAKE LOWER, 36 - RED

PLATE, LINKAGE ADJUSTABLE, LH - RED
SPRING-EXTN 1.0400DX 04.000LG .105WIRE D

WASHER-3/8 FENDER

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

39

TP 400-7422-R-HZ-F



Parking Brake Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301548

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 40 TP 400-7422-R-HZ-F



Parking Brake Group - 36" Models

REF NO.
42
43
44
45
46
47
48
49
50
51
52

Footnotes

PART NO.
5025356
5025214X8
5025011X16
5025013X36
5025203X6
5025128
5025154
5025391
5101928
5025011X10
5405164B

QTy.

—_ N = NN = =2 aWw

DESCRIPTION
BOLT, 3/8-16 X 3/8, 1/2 SHOULDER
PIN, CLEVIS, 3/8 X 1
BOLT, 5/16-18 X 2, GD5
BOLT, 3/8-16 X 4-1/2 GD5 YZ
COTTER PIN, 1/8 X 3/4
NUT, 3/8-16 HEX SERRATED FLANGE
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
SPACER, .564 X .904 X .310, YZ
BOLT, 5/16-18 X 1-1/4 GD5 YZ
PLATE, LINKAGE ADJUSTABLE,RH - RED (NOT SHOWN)

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

41

TP 400-7422-R-HZ-F



Parking Brake Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301628

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 42 TP 400-7422-R-HZ-F



Parking Brake Group - 48" Models

REF NO. PART NO. QTy.

1 5101628 2
2 5023242 2
3 5100561 2
4 5100171 1
5 5023367 2
6 5023309 2
7 5101751 2
8 5010546 6
9 5022628 1
10 5023215 12
11 5023216 2
12 5025045 1
13 5025100 2
14 5025155 7
15 5025156 7
16 5025169 12
17 5025392 4
18 5025394 9
19 5025440 1
20 5042134 1
21 5044617 1
22 5044960 1
23 5101135 1
24 5047199 1
25 5020876B 1
26 5020979 1
27 5025010X6 2
28 5025011X8 2
29 5025013X16 1
30 5025013X8 10
31 5404841B 1
32 5404598B 2
33 5404599B 1
34 5404603B 2
35 5404604B 1
36 5404627B 1
37 5404998B 1
38 5405165B 2
39 5405163B 1
40 1608395 1
41 5025165 2
Footnotes

DESCRIPTION
CAM BRAKE SHOE ASSM, KNOTT

SPRING-COMP, .496ID X 3.00LG X .112WR

BEARING, BRONZE FLANGE, 3/4"
GRIP, BLACK FLEXIBLE

BRAKE DRUM

HUB-W/STUD, 1TPR 800645

ROD, BRAKE LINKAGE

COLLAR, 3/8 SET

BALL JOINT, 5/16-24, LH FEMALE
CAPSCREW-HEX HEAD M6-1.0X 14MM
NUT, 5/16-24 JAM

NUT, 5/16-24 HEX NYLON LOCK
NUT, 3/8-16 HEX SIDE LOCK
WASHER, 5/16 SAE

WASHER, 3/8 SAE

WASHER, 1/4 LOCK

NUT, 5/16-18 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/2 GD9 YZ

SPACER, .32 X .75 X 1.06
WASHER, .34 X 1.25 X 10 GA
SPACER, .39 X 1.00 X .25

ROD, HYDRO LINKAGE

SPACER, .38 X .50 X .75

BUSHING, BRASS, 3/4 X 1 X 1
CLEVIS, 5/16-24, PLASTIC
BOLT,1/4-20 X 3/4 GD5

BOLT, 5/16-18 X 1 GD5 YZ

BOLT, 3/8-16 X2 GD5 YZ

BOLT, 3/8-16 X 1 GD5 YZ

WELD, BRAKE SHAFT, 48 - RED
BAR, BRAKE BRACKET - RED
PLATE, SWITCH BRACKET - RED
PLATE, BRAKE HANDLE TAB - RED

PLATE, BRAKE HANDLE BRACKET - RED

WELD, BRAKE HANDLE MOUNT - RED

PLATE, HANDLE, PARKING BRAKE - RED

LINKAGE, BREAK LOWER - RED

PLATE, LINKAGE ADJUSTABLE, LH - RED
SPRING-EXTN 1.0400DX 04.000LG .105WIRE D

WASHER-3/8 FENDER

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

43

TP 400-7422-R-HZ-F



Parking Brake Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301628

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 44 TP 400-7422-R-HZ-F



Parking Brake Group - 48" Models

REF NO. PART NO. QTYy. DESCRIPTION
42 5025356 3 BOLT, 3/8-16 X 3/8, 1/2 SHOULDER
43 5025214X8 1 PIN, CLEVIS, 3/8 X 1
44 5025011X16 1 BOLT, 5/16-18 X 2, GD5
45 5025013X36 1 BOLT, 3/8-16 X 4-1/2 GD5 YZ
46 5025203X6 1 COTTER PIN, 1/8 X 3/4
47 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
48 5025154 2 WASHER, 1/4 SAE
49 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE
50 5101928 1 SPACER, .564 X .904 X .310, YZ
51 5025213X8 1 PIN-CLEVIS, 5/16 X 1 YZ
52 5025201X6 1 PIN, COTTER, 3/32 X 3/4
53 5025011X10 3 BOLT, 5/16-18 X 1-1/4 GD5 YZ
54 5405164B 1 PLATE, LINKAGE ADJUSTABLE, RH - RED (NOT SHOWN)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 45 TP 400-7422-R-HZ-F



Deck Lift Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301546

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 46 TP 400-7422-R-HZ-F



Deck Lift Group - 36" Models

REF NO. PART NO. QTy.

1 5020639 1
2 5022434 4
3 5023343 6
4 5025089 4
5 5025281 2
6 5025282 1
7 5025396 2
8 5025443 3

9 5025017X44 1
10 5101933 1
11 5100171 1
12 5101964 3
13 5100646 2
14 5100803 1
15 5100809 2
16 5100823 1
17 5100826 2
18 5100836 1
19 5101534 2
20 5101729 1
21 5025017X24 2
22 5101800 1
23 5020095 3
24 5020441 1
25 5023355 1
26 5025098 4
27 5025127 2
28 5025156 6
29 5025309 3
30 5025394 6
31 5025440 6
32 5045856 1
33 5100634 4
34 5025013X16 2
35 5025013X22 4
36 5025018X14 4
37 5025214X9 1
38 5403925B 2
39 5404116B 1
40 5404280B 1
41 5404626B 1

Footnotes

DESCRIPTION
SPRING, EXTENSION
BALL JOINT, 1/2-20, MALE
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
NUT, 1/2-20 HEX JAM
WASHER, 5/8 SAE
NUT, 5/8-11 HEX JAM NYLON LOCK
NUT, 1/2-13 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
BOLT, 1/2-13 X 5-1/2 GD5 YZ
SPACER, .39 X .63 X 1.00
GRIP, BLACK FLEXIBLE
WASHER, .390 X 1.38 X .109, YZ
GUIDE, DECK - TWR
PIVOT, DECK LIFT
BUSHING, SLEEVE, 1.00 X 1.25 X .75
WASHER, THRUST, .63 X 1.13 X .06
ROLLER, 1.256 X 1.75 X .813
SPACER, .64 X 1.13 X .63
ROD, DECK LIFT
HANDLE, CRANK, COMPACT RIDER
BOLT, 1/2-13 X 3 GD5
CLEVIS, 3/8-24 RH, 3/8" PIN HOLE
GREASE FITTING, 1/4-28 STRAIGHT
COLLAR, 5/8 SPLIT
SPRING, DECK LIFT ASSIST
NUT, 1/2-20 HEX NYLON LOCK

NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)

WASHER, 3/8 SAE

NUT, 3/8-24 HEX JAM

NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/2 GD9 YZ

PIVOT, SPRING ROD

PIVOT BLOCK, PLASTIC

BOLT, 3/8-16 X 2 GD5 YZ

BOLT, 3/8-16 X 2-3/4 GD5 YZ
BOLT-1/2-20 X 1-3/4 GD5 YZ

PIN, CLEVIS, 3/8 X 1-1/8

PLATE, PIVOT BLOCK SUPPORT - RED

PLATE, OUTER TRANSPORT BRACKET - RED

WELD, DECK LIFT HANDLE - RED
PLATE, DECK GUARD, RIDER - RED

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

47

TP 400-7422-R-HZ-F



Deck Lift Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301546

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 48 TP 400-7422-R-HZ-F



Deck Lift Group - 36" Models

REF NO.
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

Footnotes

PART NO.
5404763B
54047658
54047698
5404820B
5100689
5023198
5101731
5101136
5100985
5025301
5025011X12
5025415
5025201X6
5021733
5100896
5023202
5025293
5101310
5025010X6
5025391
5025526
5025154

QTy.

N = =4 N = 4 g g a WN =2 4 a a PN a2 a4 a a

DESCRIPTION
WELD, BOOMER, LH - RED
WELD, BOOMER, RH - RED (Not Shown)
WELD, DECK LIFT SHAFT - RED
WELD, DECK LOCK - RED
SPACER, .52 X 1.00 X 1.88 - SS
COVER, VINYL HANDLE
KNOB, 5/16-18 X 1.00, ROSETTE, BLK
ROD, LEVER CONNECTING
ADJUSTER, BRAKE LINKAGE
NUT, 1/2-13 HEX JAM
BOLT, 5/16-18 X 1-1/2 GD5 YZ
WASHER, .50 X 1.75 X .13
PIN, COTTER, 3/32 X 3/4
KNOB, PLASTIC, 1/2-13
SPACER, .390 X 1.00 X 1.00 - YZ
WASHER,WAVE,M10
WASHER, 3/8 GD.9 FLAT
POINTER, DECK HEIGHT
BOLT, 1/4-20 X 3/4 GD5 YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
SHIM, .375 X .625 X .031 THK
WASHER, 1/4 SAE

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

49

TP 400-7422-R-HZ-F



Deck Lift Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301626

/

.

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 50 TP 400-7422-R-HZ-F



Deck Lift Group - 48" Models

REF NO. PART NO.

1 5020095

2 5020441

3 5020639

4 5021733

5 5022434

6 5023174

7 5023198

8 5023343

9 5023355
10 5025089
11 5025098
12 5025150
13 5025156
14 5025281
15 5025282
16 5025301
17 5025309
18 5025394
19 5025396
20 5025440
21 5025443
22 5045856
23 5100171
24 5100634
25 5100646
26 5100689
27 5100803
28 5100809
29 5100823
30 5100826
31 5100836
32 5101729
33 5101731
34 5101800
35 5101933
36 5101964
37 5025013X20
38 5025013X22
39 5025017X24
40 5025018X20
41 5025201X6

Footnotes

QTy.

3
1
1
1
2
2
1
6
2
4
2
2
8
2
1
1
3
8
2
2
3
1
1
4
2
2
1
2
1
2
1
1
4
1
2
3
2
4
2
2
3

DESCRIPTION
GREASE FITTING, 1/4-28 STRAIGHT
COLLAR, 5/8 SPLIT
SPRING, EXTENSION
KNOB, PLASTIC, 1/2-13
BALL JOINT, 1/2-20, MALE
CLEVIS, 1/2-20, STEEL
COVER, VINYL HANDLE
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
SPRING, DECK LIFT ASSIST
NUT, 1/2-20 HEX JAM
NUT, 1/2-20 HEX NYLON LOCK
WASHER, 1/2 USS
WASHER, 3/8 SAE
WASHER, 5/8 SAE
NUT, 5/8-11 HEX JAM NYLON LOCK
NUT, 1/2-13 HEX JAM
NUT, 3/8-24 HEX JAM
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 1/2-13 HEX NYLOCK FLANGE
WASHER, 1/2 GD9 YZ

BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH

PIVOT, SPRING ROD

GRIP, BLACK FLEXIBLE

PIVOT BLOCK, PLASTIC

GUIDE, DECK - TWR

SPACER, .52 X 1.00 X 1.88 - SS
PIVOT, DECK LIFT

BUSHING, SLEEVE, 1.00 X 1.25 X .75
WASHER, THRUST, .63 X 1.13 X .06
ROLLER, 1.256 X 1.75 X .813
SPACER, .64 X 1.13 X .63

HANDLE, CRANK, COMPACT RIDER
KNOB, 5/16-18 X 1.00, ROSETTE, BLK
CLEVIS, 3/8-24 RH, 3/8" PIN HOLE
SPACER, .39 X .63 X 1.00, YZ
WASHER, .390 X 1.38 X .109, YZ
BOLT, 3/8-16 X 2-1/2 GD5 YZ

BOLT, 3/8-16 X 2-3/4 GD5 YZ

BOLT, 1/2-13 X 3 GD5

BOLT-1/2-20 X 2-1/2 GD5 YZ

PIN, COTTER, 3/32 X 3/4

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

51

TP 400-7422-R-HZ-F



Deck Lift Group - 48" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301626

/

.

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 52 TP 400-7422-R-HZ-F



Deck Lift Group - 48" Models

REF NO.
42
43
44
45
46
47
48
49
50
51

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73

Footnotes

PART NO.
5025214X9
5403925B
54041168
5404763B
54047658
5404820B
5404840B
5404938B
5025158
54049748B

5405591B
5101895
5025128
5025100
5023497
5101245
5100520
5048707
5025017X48
5041930
5101310
5025010X6
5025391
5023202
5025293
5100985
5025526
5025479
5025203X6
5045023
5025154
5025013X16
5406007B

QTy.

1
2
1
1
1
1
1
1
2
1

—_ N = NN NN = =2 a ND= == NN MNDMNDNMNDNMNODN =

DESCRIPTION
PIN, CLEVIS, 3/8 X 1-1/8
PLATE, PIVOT BLOCK SUPPORT - RED
PLATE, OUTER TRANSPORT BRACKET - RED
WELD, BOOMER, LH - RED
WELD, BOOMER, RH - RED
WELD, DECK LOCK - RED
WELD, DECK LIFT SHAFT, 48 - RED
WELD, DECK LIFT HANDLE - RED
WASHER, 1/2 SAE

GUARD, DECK TOP, EVO 48 - RED (S/N: 2013821833 & BELOW) (REPLACE

W/ 5405591B IF KIT 5600351 HAS BEEN INSTALLED)

GUARD, DECK TOP, EVO 48 - RED (S/N: 2013821834 & ABOVE)

ROD, DECK LIFT, EVOLUTION 48"
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX SIDE LOCK

EYE BOLT, 3/8-16 X5, 1 EYE
SPACER, .38 X .75 X 1.25, YZ
SPACER, .515 X 1.00 X .218

ROD, LEVER CONNECTING

BOLT, 1/2-13 X6 GD5 YZ

SPACER, .38 X .50 X .27

POINTER, DECK HEIGHT

BOLT, 1/4-20 X 3/4 GD5 YZ

NUT, 1/4-20 HEX NYLOCK FLANGE
WASHER,WAVE,M10

WASHER, 3/8 GD.9 FLAT

ADJUSTER, BRAKE LINKAGE

SHIM, .375 X .625 X .031 THK

CLEVIS PIN, 1/2 X 1.36 SAE STANDARD
PIN, COTTER, 1/8 X 3/4

SPACER, .52 X 1.00 X .44

WASHER, 1/4 SAE

BOLT, 3/8-16 X2 GD5 YZ

PLATE, GUARD TOP, 2048 - RED (20HP MODELS ONLY)

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

53

TP 400-7422-R-HZ-F



Wheel & Tire Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301545
5301625

Front Wheels & Tires

Rear Wheels & Tires

Inflate to 18 PSI (1,24 bar)

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 54 TP 400-7422-R-HZ-F



Wheel & Tire Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5020601 8 NUT, 1/2-20, FOR WHEEL BOLT SILVER
2 5025158 2 WASHER, 1/2 SAE
3 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE
4 5045996 2 CASTER AXLE DDSH
5 5100715 2 TIRE/WHEEL ASSM 11/4.00-5 FLAT FREE
6 5025017X56 2 BOLT, HEX, 1/2-13 X7, GD 8, YZ
7 5101277 2 WHEEL, REAR, 18 X 8.5 X 10 (36" Models Only)
8 5101277X1 2 TIRE, 18 X 8.5 X 10
9 5101277X2 2 WHEEL, 18 X 8.5 X 10
10 5022579 4 BEARING, ROLLER
11 5021043 4 BEARING, RETAINER
12 5101661 2 TIRE/WHEEL ASM, 22X10.00 - 10 TURF MASTE (48" & 52" Models Only)
13 5100006X1 2 TIRE, 22 X 10X 10
14 5101661X1 2 WHEEL, 22 X 10 X 10
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 55 TP 400-7422-R-HZ-F



Decal Group - Brand

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

53016728

O

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 56 TP 400-7422-R-HZ-F



Decal Group - Brand

REF NO. PART NO.
5101876
5101923
5101921
5100344
5102021
5102210
5101322
5022811
5022812

© 00 NO O~ WN =

Footnotes

QTy.

—_ a4 a4 a4 g 4a a N

DESCRIPTION
DECAL, EVO, REAR CHARIOT
DECAL, BADGE, EVO, RH
DECAL, BADGE, EVO, LH
DECAL, FERRIS, FRONT, 8.78 X 5.81
DECAL, EVOLUTION, LOGO
DECAL, iCD CUTTING SYSTEM (52" MODELS ONLY)
DECAL, 36 (36" MODELS ONLY)
DECAL, 48 (48" MODELS ONLY)
DECAL, 52 (52" MODELS ONLY)

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900834 (EVKAV2048)
5900913 (EVKAV1936CE)
5900779 (EVKAV2748)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

57

TP 400-7422-R-HZ-F



Decal Group - Safety & Operation (Export Models)

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301672E

©

51

| HYDRAULIC OIL RESERVOIR |
H —

| USESAEZ0W-50MOTOROIL |

Cluteh |
154 |

| Main

1 —, 208

Charge | Safety
208 | 15A

The above parts group applies to the following Mfg. Nos.:
5900913 (EVKAV1936CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 58 TP 400-7422-R-HZ-F



Decal Group - Safety & Operation (Export Models)
REF NO. PARTNO. QTYV. DESCRIPTION

1 5102344 1 DECAL, MAIN SAFETY, LH, CE
2 5102345 1 DECAL, MAIN SAFETY, RH, CE
3 1720389 2 DECAL-DANGER ROTATING BLADE SYMBOLS
4 5061042 2 DECAL, CE DANGER
5 5100280 1 DECAL, THROTTLE CONTROL
6 5048970 1 DECAL, IGNITION SWITCH
7 5048454 1 DECAL, OIL RESEVOIR
8 5101990 1 DECAL, CZT HYRDO RELEASE
9 5102343 1 DECAL, MAIN, CE
10 5061246 1 DECAL, PINCH POINT, CE
11 5101966 1 DECAL, FUSE LOCATION, EVOLUTION
12 5101925 1 DECAL, DECK HEIGHT, EVOLUTION
13 5101353 1 DECAL, HAND IN FLAME
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900913 (EVKAV1936CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 59 TP 400-7422-R-HZ-F



Decal Group - Safety & Operations

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

53016728

“AoANGER

APEUGRD T

PELICR
AMPUTATION PELIGRO DE AMPUTACION
HAZARD j:'d Para evitar lesiones causadas |
To avoid injury from por las cuchillas, mantenerse
rotating biades, stay EJ alejado del borde de la

clear of deck edge. plataforma de corte. .

AMPUTATION AND THROWN PELIGRO 9E AMPUTACIGN Y OBJETOS ARROJADOS

OBJECTS HAZARD Pata evitar s siones Causadas pot 1as cuchilas

o avoid injury from rotating biades, 2
A Ge la piatalorma de corle y maniener a as Gemas personas

alefadas Ge fa maquina. No usaria maguina sin eftubo de

e o enire grass ctones i pace esuarga o sin e reoogedor de pasto on s lugar.

HYDRAULIC OIL
RESERVOIR

USE EITHER:
MOBIL 1~
15W-50 0IL.

-OR-
CASTROL SYNTEC™
5W-50 OIL
D0 NOT USE
CONVENTIONAL OILS!

==

25"
8 - 64

‘Read oporalor’s manuais).
Knowlocation and functon of all controls.

viorking.
« Remove objects that can be thrown by the biade
+ Do NOT mow when hlkiren o cthers ars around.
» NEVER carry chdon, even with Dia
o and befinc - b and whille backing.
» Avoid sutdon urns
*+ Goaoross loges NOT up and down.

and drve slowly of the siope.

feet near bl
+ When leai
parking brale.
» Do NOT operate tis machi
« Operating 01 siopes can b

ides.
ing machine, shut off engine, remove key, and set
o

Cluteh |
154

| Main
204

Charge

Safety
208 5A

» Lea el ¢ los manuaes del operador.

Manterge fos isposilivos de seguridad (guardas, paniaies &
nterrupiores) en Su lugar y funclorando.

» Retis Objetos qus puedan S arrojados por a cuchila.

» O pode i sésped s hay nifos u otras personas alrededor.
« NUNGA Jleve s, i Siquiera con las cuchiles apagadas.

- Mire haci abajo y hecia ar

e T

4 7
P oy 09 9 64
5 (19

corlo.
« Evite dar vueltas bruscas.
«Vaya de un ledoa o

2.7)

lacueste,

vioewersa
+S1la méguina efiene e avance an una cuesia, detenga ias
cuchils y conduzca entamente hesta sl de ela.

125.manos o los pies a s cuctilas.

afren0 ge mao.

« Operar ka podaciora en cuesias puede ser peligroso.

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 60 TP 400-7422-R-HZ-F



Decal Group - Safety & Operations
REFNO. PARTNO. QTY. DESCRIPTION

1 5101873 1 DECAL, MAIN SAFETY, EVOLUTION
2 5101874 1 DECAL, MAIN SAFETY, EVOLUTION (SP)
3 5100088 1 DECAL, DANGER, MOWER
4 5101292 1 DECAL, DANGER, MOWER DISCHARGE,8.75X2.13
5 5100280 1 DECAL, THROTTLE CONTROL
6 5048970 1 DECAL, IGNITION SWITCH
7 5048454 1 DECAL, OIL RESEVOIR (ON MOUNTING PLATE INSIDE FENDER)
8 1725941 1 DECAL, CZT HYDRO RELEASE
9 5101891 1 DECAL, MOTION CONTROL GUARD, EVOLUTION
10 5101925 1 DECAL, DECK HEIGHT, EVOLUTION, 36" (36" MODELS ONLY)
11 5101966 1 DECAL, FUSE LOCATION (UNDER INSTRUMENT CONTROL PANEL)
12 5101944 1 DECAL, DECK HEIGHT, EVOLUTION, 48"
13 5100387 1 DECAL, WARNING, HOT
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 61 TP 400-7422-R-HZ-F



Operator Platform Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301543
5301623

Velcro Replacement Paris

1

|

| 36" Models

|

0

T Both
| 49 50 Models
|

1

i 48” Models IT_‘
| 51

|

1

|

|

1

_____________________

20HP MODELS ONLY

KNEE PADS, LH
55 - RETAINER, FABRIC,
KNEE PADS, RH

| 1
| |
| |
| 54 - RETAINER, FABRIC, |
| |
| |
| |

|

13

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 62 TP 400-7422-R-HZ-F



Operator Platform Group

REF NO. PART NO. QTy. DESCRIPTION
1 5025394 11 NUT, 3/8-16 HEX NYLOCK FLANGE
2 5044960 2 SPACER, .39 X 1.00 X .25
3 5100634 4 PIVOT BLOCK, PLASTIC
4 5101635 1 SPACER, 1.00 X 3.25 THRD BOTH ENDS
5 5101650 1 SHOCK ABSORBER
6 5025013X20 4 BOLT, 3/8-16 X 2-1/2 GD5 YZ
7 5025013X24 4 BOLT, 3/8-16 X 3 GD5 YZ
8 5101802 1 KNEE PAD, INNER RH, EVOLUTION 36"/48" (36" Models: All; 48" Models: S/N:
2014004709 & Below)
9 5101803 1 KNEE PAD, INNER LH, EVOLUTION 36"/48" (36" Models: All; 48" Models: S/N:
2014004709 & Below)
10 5101804 1 KNEE PAD, OUTER RH, EVOLUTION 36"
11 5101805 1 KNEE PAD, OUTER LH, EVOLUTION 36"
12 5101806 2 KNEE PAD, CENTER, EVOLUTION 36"/48" (36" Models: All; 48" Models: S/N:
2014004709 & Below)
13 5101807 1 SAFETY WALK, EVOLUTION 36"
14 5021004 2 STAINLESS STEEL COMP. SPRING
15 5022612 2 BUMPER, RUBBER 5/16-18
16 5023343 2 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
17 5025156 8 WASHER, 3/8 SAE
18 5025155 2 WASHER, 5/16 SAE
19 5025171 2 WASHER, 3/8 SPLIT LOCK
20 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
21 5101648 1 SEAT, EVOLUTION
22 5101828 1 SAFETY WALK, 6.00 X 11.25
23 5101829 2 SAFETY WALK, 3.5 X 6.00
24 5025011X26 2 BOLT, 5/16-18 X 3-1/4 GD5
25 5025075X6 2 BOLT, 3/8-16 X 3/4,ALLEN BUTTON
26 5403925B 2 PLATE, PIVOT BLOCK SUPPORT - RED
27 5404206B 1 PLATE, SEAT RAIL ADAPTER - RED
28 5404283B 1 WELD, OPERATOR COMPARTMENT, 36
29 5404336B 1 PLATE, SEAT MOUNT, TOP - RED
30 5404340B 1 WELD, SEAT MOUNT - RED
31 5025145X14 1 BOLT, 5/16-18 X 1-3/4, CARRIAGE
32 5101846 2 SPACER, .515 X 1.00 X 1.22, YZ
33 5046860 2 SPACER, .39 X 1.00 X .50
34 5101830 2 FOAM, GRIP, 3/4" ID X 12" LG X .187 BLK
35 5025271 2 NUT, #10-24 HEX NYLON LOCK
36 5025169 4 WASHER, 1/4 LOCK
37 5025010X8 4 BOLT, 1/4-20 X 1, GD5
38 5025179X6 2 SCREW, #10-24 X 3/4 ROUND PHILLIPS
39 5025018X18 2 BOLT, 1/2-20 X 2-1/4 GD5 YZ
40 5025150 2 WASHER, 1/2 USS
41 5101965 2 SPACER, .390 X 1.00 X .190

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 63 TP 400-7422-R-HZ-F



Operator Platform Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301543
5301623

Velcro Replacement Paris

1

|

| 36" Models

|

0

T Both
| 49 50 Models
|

1

i 48” Models IT_‘
| 51

|

1

|

|

1

_____________________

20HP MODELS ONLY

KNEE PADS, LH
55 - RETAINER, FABRIC,
KNEE PADS, RH

| 1
| |
| |
| 54 - RETAINER, FABRIC, |
| |
| |
| |

|

13

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 64 TP 400-7422-R-HZ-F



Operator Platform Group
REF NO. PARTNO. QTYV. DESCRIPTION

42 5404912B 2 GUARD, FOOT, EVO 36-48 - RED

43 5025155 2 WASHER, 5/16 SAE

44 5025011X8 2 BOLT, 5/16-18 X 1 GD5 YZ

45 5404176B 1 WELD, OPERATOR COMPARTMENT, 48 - RED

46 5101810 1 KNEE PAD, OUTER RH, EVOLUTION 48/52 (36" Models: All; 48" Models: S/N:
2014004709 & Below)

47 5101811 1 KNEE PAD, OUTER LH, EVOLUTION 48/52 (36" Models: All; 48" Models: S/N:
2014004709 & Below)

48 5025528 2 ACORN NUT, 5/16-18 S/S (USE LOCTITE 271 TO INSTALL)

49 5101913 4 VELCRO, 2" X 2", HOOK MATERIAL (36" MODELS ONLY)

50 5101914 6 VELCRO, 2" X 2-1/2", HOOK MATERIAL (36" MODELS ONLY)

51 5101916 2 VELCRO, 2" X 4", HOOK MATERIAL (36" Models: All; 48" Models: S/N:
2014004709 & Below)

52 5101913 4 VELCRO, 2" X 2", HOOK MATERIAL (48" Models: S/N: 2014004709 & Below)

53 5101915 6 VELCRO, 2" X 3", HOOK MATERIAL (48" Models: S/N: 2014004709 & Below)

54 5102298 1 RETAINER, FABRIC, KNEE PADS, LH (20HP MODELS ONLY)

55 5102299 1 RETAINER, FABRIC, KNEE PADS, RH (20HP MODELS ONLY)

56 5102283 1 KNEE PAD, INNER, RH, EVOLUTION 36/48 (48" Models: S/N: 2014004710 &
Above)

57 5102284 1 KNEE PAD, INNER. LH, EVOLUTION 36/48 (48" Models: S/N: 2014004710 &
Above)

58 5102285 2 KNEE PAD, CENTER, EVOLUTION 36/48 (48" Models: S/N: 2014004710 &
Above)

59 5102286 1 KNEE PAD, OUTER, RH, EVOLUTION 36/48 (48" Models: S/N: 2014004710 &
Above)

60 5102287 1 KNEE PAD, OUTER, LH, EVOLUTION 36/48 (48" Models: S/N: 2014004710 &
Above)

61 5025391 6 NUT, 1/4-20 HEX NYLOCK FLANGE (48" Models: S/N: 2014004710 &
Above)(Not shown. Used to secure knee pads to unit.)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 65 TP 400-7422-R-HZ-F



Guards & Covers Group (Export Models)

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5300913

Bolts to handle bar
weldment in throttle
control lever slot.

i
00
G-
|

Bolts to
engine.

D00BE608
00000_d]

Bolts to
engine deck.
/

The above parts group applies to the following Mfg. Nos.:
5900913 (EVKAV1936CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 66 TP 400-7422-R-HZ-F



Guards & Covers Group (Export Models)

REF NO. PART NO. QTy.
5025011X6
5025011X8
5025392
5025010X6
5025154
5025095
5404432B
5404435B
5406234B
5406227A
5022665

- O © 0O NO O~ WN =
N = = 24 a2 NN DN - -

—_ =

Footnotes

DESCRIPTION
BOLT, 5/16-18 X 3/4 GD5 YZ
BOLT, 5/16-18 X 1 GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE NUT
BOLT, 1/4-20 X 3/4 GD5 YZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLON LOCK
WELD, MUFFLER GUARD - RED
BRACKET, GUARD MOUNT - RED
BRACKET, GUARD MOUNT, LOWER - RED
PLATE, THROTTLE STOP - BLK
BODY CLIP, 1/4-20 X 1/2 DEEP

The above parts group applies to the following Mfg. Nos.:

5900913 (EVKAV1936CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

67

TP 400-7422-R-HZ-F



36" Mower Deck - Housing, Spindles & Blades Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301547

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 68 TP 400-7422-R-HZ-F



36" Mower Deck - Housing, Spindles & Blades Group

REF NO. PART NO. QTYy. DESCRIPTION
1 5021227 2 BLADE, 18
2 5025159 2 WASHER, 5/8 USS
3 5061175 2 ASSM, SPINDLE, BLADE SADDLE
4 5025320X14 2 BOLT, 5/8-11 X 1-3/4 GD8
5 5600308 1 DECK SHELL W/ DECALS, 36, EVOLUTION
6 5025392 12 NUT, 5/16-18 HEX NYLOCK FLANGE
7 5023156 8 BOLT, 5/16-18 X 1 1/4 FLANGE
8 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
9 5042555 1 ROD, 5/16 X 13.75, TBE
10 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
11 5402404 1 CHUTE, DISCHARGE, RUBBER
12 5025013X10 2 BOLT, 3/8-16 X 1-1/4 GD5
13 5402362B 1 SUPPORT, DISCHARGE CHUTE - RED
14 5402361B 1 WELD, FRAME CHUTE - RED
15 5025156 2 WASHER, 3/8 SAE
16 5600088B 1 DISCHARGE CHUTE ASSEMBLY (Includes Ref No. 10 - 15)
17 5405103B 2 PLATE, DECK STOP, EVO 48 - RED
18 5025145X8 4 BOLT, 5/16-18 X 1, CARRIAGE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 69 TP 400-7422-R-HZ-F



36" & 48" Mower Deck - Hanger Chains Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301553

5301684

R . S

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900834 (EVKAV2048)

5900913 (EVKAV1936CE)

5900779 (EVKAV2748)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 70 TP 400-7422-R-HZ-F



36" & 48" Mower Deck - Hanger Chains Group

REF NO. PART NO.
5050878X3
5047503
5025013X14
5025128
5025084
5025156
5025394
5025038
5025396
5025158
5025439

- O © 0O NO O b WN =

—_ =

Footnotes

QTy.

2
2
6
8
2
1
4
2
2
2
2

DESCRIPTION
CHAIN, 5/16 GD30, 3 LINKS
HANGER, FRONT DECK - 2 LINK (36" MODEL ONLY)
BOLT, 3/8-16 X 1-3/4 GD5
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX JAM (36" MODEL ONLY)
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 1/2-13 HEX
NUT, 1/2-13 HEX NYLOCK FLANGE
WASHER, 1/2 SAE
HANGER, FRONT DECK - 3 LINK (48" MODEL ONLY)

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900834 (EVKAV2048)
5900913 (EVKAV1936CE)
5900779 (EVKAV2748)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

71

TP 400-7422-R-HZ-F



36" Mower Deck - Belts, Pulleys & Idler Arm Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

| 5301556
™ .|
b ol

1 PTO Clutch Pulley
Pulley installed

Pul Spindle Pulley /t\//
L___'ﬂ_'"_"%fhc_’lﬁ'___J \/ = _

\ e
| 38— N

w Idler Pulley

28

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 72

TP 400-7422-R-HZ-F



36" Mower Deck - Belts, Pulleys & Idler Arm Group

REF NO. PART NO. QTYy. DESCRIPTION
1 5021063 1 BELT, BP-SEC, 91.12EL, ARAMID, WRPD
2 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
3 5022788 1 SPRING, COMPRESSION 2 MEDIUM
4 5102335 1 PULLEY-6.33 OD. X .98 BORE X 1.53 HEIGHT
5 5023264 1 PULLEY-IDLER, 5.000D, .385ID, 1.50W STL
6 5025405 2 NUT, 3/4-16 HEX
7 5025406 2 WASHER, 3/4 BELLEVILLE
8 5048977 2 SPROCKET, GOODYEAR EAGLE PD
9 5049218 1 SPACER, 1.00 X 1.57 X 2.19
10 5049238 1 BELT, SPROCKET DRIVE
11 5061781 1 SPACER, .52 X 1.00 X 1.15
12 5101103 3 SHIELD, PULLEY BEARING
13 5101657 1 SPACER, 1.001D X 1.50 OD X .63 LG. YZ.
14 5405003B 1 WELD, IDLER ARM - RED
15 5021541 2 BUSHING, FLANGE
16 5025159 1 WASHER, 5/8 USS
17 5025164 2 WASHER, 5/16 FENDER
18 5025301 4 NUT, 1/2-13 HEX JAM
19 5025334 1 BOLT, 1/2-13 X 7, CARRIAGE
20 5025389 2 KEY, 1/4 SQ. X 3/4
21 5025392 3 NUT, 5/16-18 HEX NYLOCK FLANGE
22 5025396 5 NUT, 1/2-13 HEX NYLOCK FLANGE
23 5100561 2 BEARING, BRONZE FLANGE, 3/4"
24 5101794 1 PULLEY, IDLER, 5" OD, 1"FACE, 5.75 FL
25 5101822 1 SPACER, .515 X 1.00 X 1.00, YZ
26 5025011X12 1 BOLT, 5/16-18 X 1-1/2 GD5 YZ
27 5025011X8 2 BOLT, 5/16-18 X 1 GD5 YZ
28 5025013X8 4 BOLT, 3/8-16 X 1 GD5 YZ
29 5025017X22 2 BOLT, 1/2-13 X 2-3/4 GD5
30 5025017X28 1 BOLT, 1/2-13 X 3-1/2 GD5
31 5043652 1 WASHER, .64 X 3.00 X .14, YZ
32 5050407X10 1 KEY, 1/4 SQ. X 1.25
33 5404210B 1 PLATE, BRACKET, IDLER - RED
34 5406191B 1 BAR, IDLER PLATE SUPPORT - RED
35 5404767B 1 WELD, IDLER MOUNT PLATE - RED
36 5045022 1 SPACER, .52 X 1.00 X 3.50
37 5101996 1 PULLEY, 6" DEEP GROOVE, COMPENSATOR
38 5025017X36 1 BOLT, 1/2-13 X 4-1/2 GD5
39 5025332 1 NUT, 1/2-13 HEX SIDE LOCK
40 5025394 5 NUT, 3/8-16 HEX NYLOCK FLANGE
41 5025158 2 WASHER, 1/2 SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 73

TP 400-7422-R-HZ-F



36" Mower Deck - Belts, Pulleys & Idler Arm Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

| 5301556
™ .|
b ol

1 PTO Clutch Pulley
Pulley installed

Pul Spindle Pulley /t\//
L___'ﬂ_'"_"%fhc_’lﬁ'___J \/ = _

\ e
| 38— N

w Idler Pulley

28

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 74

TP 400-7422-R-HZ-F



36" Mower Deck - Belts, Pulleys & Idler Arm Group

REF NO.
42
43
44
45
46
47
48

Footnotes

PART NO.

5025429
5025155
5025158
5100633
5025127
5100520
5045178

QTy.

- a4 O O a N =

DESCRIPTION
EYEBOLT, 3/8-16 X 4, 2-1/8 OF THREAD
WASHER, 5/16 SAE
WASHER, 1/2 SAE
SPRING, EXTENSION, SWIVEL, SHORT HOOK
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
SPACER, .515 X 1.00 X .218
SPACER, .52 X 1.00 X .75

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900913 (EVKAV1936CE)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

75

TP 400-7422-R-HZ-F



48" Mower Deck - Housing, Spindles & Blades Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301627
25
/

N/

£ 3 6 1:

. \\ e/9 \ “{}/ /L_X,d
SR EPIR

® ;’\ \24

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 76 TP 400-7422-R-HZ-F



48" Mower Deck - Housing, Spindles & Blades Group

REF NO. PART NO. QTy.

1 5025394 2
2 5020843 3
3 5022308 5
4 5023156 12
5 5025045 2
6 5025155 7
7 5025156 2
8 5025159 3
9 5025392 20
10 5025411 1
11 5042555 1
12 5061095 3
13 5100842 1
14 5025011X6 6
15 5025013X10 2
16 5025145X6 1
17 5025145X8 5
18 5025320X14 3
19 5405014B 1
20 5050407X8 3
21 5401271B 1
22 5402361B 1
23 5402362B 1
24 5600310 1
25 5404987B 1
26 5025011X6 1
27 5405103B 2
28 5600088 1
Footnotes

DESCRIPTION
NUT, 3/8-16 HEX NYLOCK FLANGE
BLADE, 16.25
BODY CLIP, 5/16-18-7GA MATERIAL
BOLT, 5/16-18 X 1 1/4 FLANGE
NUT, 5/16-24 HEX NYLON LOCK
WASHER, 5/16 SAE
WASHER, 3/8 SAE
WASHER, 5/8 USS
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3/4 FLANGE
ROD, 5/16 X 13.75, TBE
ASSM, SPINDLE, LOW PROFILE
CHUTE, DISCHARGE, RUBBER, 44/48/52
BOLT, 5/16-18 X 3/4 GD5
BOLT, 3/8-16 X 1-1/4 GD5
BOLT, 5/16-18 X 3/4, CARRIAGE
BOLT, 5/16-18 X 1, CARRIAGE
BOLT, 5/8-11 X 1-3/4 GD8
GUARD, DECK, RH - RED
KEY, 1/4 SQ. X 1.00
WELD, DISCHARGE BAFFLE, 48" - RED
WELD, FRAME CHUTE, 44/48/52 - RED
SUPPORT, DISCHARGE CHUTE, 44/48/52 - RED
DECK SHELL W/ DECALS, 48", EVOLUTION
GUARD, LH PULLEY, EVO 48 - RED
BOLT, 5/16-18 X 3/4 GD5
PLATE, DECK STOP, EVO 48 - RED

KIT, 48" DISCHARGE CHUTE, EVOLUTION (INCLUDES REF NO. 1, 7, 13, 15,

22 & 23)

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

77

TP 400-7422-R-HZ-F



48" Mower Deck - Belts, Pulleys & Idler Arms

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301634

Pulley installed
in inner hole.
y

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 78 TP 400-7422-R-HZ-F



48" Mower Deck - Belts, Pulleys & Idler Arms

REF NO. PART NO. QTYy. DESCRIPTION
1 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT
2 5021097 2 PULLEY-IDLER-V, 4.850B, .506ID, .94W,STL
3 5021541 4 BUSHING, FLANGE
4 5023175 2 PULLEY, 5.72., 48 DECK
5 5101193 1 PULLEY-IDLER, 5.000D, .385ID, .75W, STL
6 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
7 5025150 2 WASHER, 1/2 USS
8 5025156 2 WASHER, 3/8 SAE
9 5101964 1 WASHER, .390 X 1.38 X .109, YZ
10 5025332 1 NUT, 1/2-13 HEX SIDE LOCK
11 5025394 8 NUT, 3/8-16 HEX NYLOCK FLANGE
12 5025396 7 NUT, 1/2-13 HEX NYLOCK FLANGE
13 5025405 3 NUT, 3/4-16 HEX
14 5025406 3 WASHER, 3/4 BELLEVILLE
15 5025429 2 EYE BOLT, 3/8-16 X 4, 2 1/8 OF THREAD
16 5044913 2 WASHER, .53 X 1.50 X .25
17 5045022 2 SPACER, .52 X 1.00 X 3.50
18 5061781 1 SPACER, .52 X 1.00 X 1.15
19 5100561 2 BEARING, BRONZE FLANGE, 3/4"
20 5100633 2 SPRING, EXTENSION, SWIVEL, SHORT HOOK
21 5101103 6 SHIELD, PULLEY BEARING
22 5101121 1 BELT, BP-SEC, 94.10EL, LG ARAMID, WRPD
23 5101692 1 BELT, BP-SEC, 108.2EL, ARAMID, WRPD
24 5101793 1 PULLEY, DOUBLE, 5.54" OVER
25 5101794 2 PULLEY, IDLER, 5" OD, 1"FACE, 5.75 FL
26 5025011X8 2 BOLT, 5/16-18 X 1 GD5 YZ
27 5025013X10 1 BOLT, 3/8-16 X 1-1/4 GD5
28 5025013X8 5 BOLT, 3/8-16 X 1 GD5 YZ
29 5025017X20 2 BOLT, 1/2-13 X 2-1/2 GD5
30 5025017X22 2 BOLT, 1/2-13 X 2-3/4 GD5
31 5025017X32 2 BOLT, 1/2-13 X4 GD5 YZ
32 5404767B 1 WELD, IDLER MOUNT PLATE - RED
33 5600319 1 ASSM, IDLER ARM, EVO 48 (5404925B)
34 5600318 1 ASSM, IDLER ARM, EVO 36 (5405003B)
35 5403902B 1 WELD, ANCHOR EYEBOLT - RED
36 5045023 1 SPACER, .52 X 1.00 X .44
37 5025392 3 NUT, 5/16-18 HEX NYLOCK FLANGE
38 5025011X12 1 BOLT, 5/16-18 X 1-1/2 GD5 YZ
39 5025032 1 NUT, 5/16-18 HEX
40 5025164 2 WASHER, 5/16 FENDER
41 5404939 1 BAR, 1/4 X 1.00 X 15.5
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 79 TP 400-7422-R-HZ-F



48" Mower Deck - Belts, Pulleys & Idler Arms

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301634

Pulley installed
in inner hole.
y

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 80 TP 400-7422-R-HZ-F



48" Mower Deck - Belts, Pulleys & Idler Arms

REF NO.
42
43
44
45
46
47
48
49
50

Footnotes

PART NO.
5101996
5044673
5025013X16
5025034
5025158
5025155
5025017X44
5100520
5045178

QTy.

_ A a N AN 2 aa

DESCRIPTION
PULLEY, 6" DEEP GROOVE, COMPENSATOR
SPACER, .52 X 1.00 X .88
BOLT, 3/8-16 X2 GD5 YZ
NUT, 3/8-16 HEX
WASHER, 1/2 SAE
WASHER, 5/16 SAE
BOLT, 1/2-13 X 5-1/2 GD5 YZ
SPACER, .515X 1.00 X .218
SPACER, .52 X 1.00 X .75

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

81

TP 400-7422-R-HZ-F



48" Mower Deck - Rollers Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5301640

-

A, S

-

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 82 TP 400-7422-R-HZ-F



48" Mower Deck - Rollers Group

REF NO. PART NO.
5025156
5025394
5025158
2108765
1960027
1714760
5047027
5041931
5025013X28

© 00 NO O~ WN =

Footnotes

QTy.

2
4
2
2
4
4
2
4
2

DESCRIPTION
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/2 SAE
BOLT-WHEEL 3/8-16X2.781 .750 THRD YELLOW
WASHER-0500(0.511DX0.870DX.06 THK) BLK
WHEEL- 2.00 WIDE 3.88 DIA 0.531ID POLY
SPACER, .51 X .75 X .56
SPACER, .38 X .50 X 1.25
BOLT, 3/8-16 X 3-1/2 GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

83

TP 400-7422-R-HZ-F



36" Mower Deck - Housing, Spindles & Blades (Export Model)

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

5302031

The above parts group applies to the following Mfg. Nos.:
5900913 (EVKAV1936CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 84 TP 400-7422-R-HZ-F



36" Mower Deck - Housing, Spindles & Blades (Export Model)
REFNO. PARTNO. QTY. DESCRIPTION

1 5021227S 2 BLADE, 18", SET OF THREE
2 5025159 2 WASHER, 5/8 USS
3 5061175 2 ASSM, SPINDLE, BLADE SADDLE
4 5025320X14 2 BOLT, 5/8-11 X 1-3/4 GD8
5 5600404 1 DECK SHELL W/ DECALS, EVOLUTION, 36 - RED
6 5025392 18 NUT, 5/16-18 HEX NYLOCK FLANGE
7 5023156 8 BOLT, 5/16-18 X 1 1/4 FLANGE
8 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
9 5042555 1 ROD, 5/16 X 13.75, TBE
10 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
11 5100842 1 CHUTE, DISCHARGE, RUBBER
12 5025013X10 2 BOLT, 3/8-16 X 1-1/4 GD5
13 5402362B 1 SUPPORT, DISCHARGE CHUTE - RED
14 5402361B 1 WELD, FRAME CHUTE - RED
15 5025156 2 WASHER, 3/8 SAE
16 5600088 1 DISCHARGE CHUTE ASSEMBLY (Includes Ref No. 10 - 15)
17 5405103B 2 PLATE, DECK STOP, EVO 48 - RED
18 5025145X8 4 BOLT, 5/16-18 X 1, CARRIAGE
19 5023385 1 SPRING, TORSION
20 5023489 1 CAP, PROTECTOR, .120 ID
21 5025164 1 WASHER, 5/16 FENDER
22 5050086X8P25 1 TUBE, 1/2 X 3/8 BLACK POLY, 8.25 LONG
23 5025011X10 6 BOLT, 5/16-18 X 1-1/4 GD5 YZ
24 5025155 6 WASHER, 5/16 SAE
25 5047408 6 SPACER, .39 X .75 X .50
26 5406221B 1 PLATE, BLOCKOFF BAFFLE, LH, 36 - RED
27 5406222B 1 PLATE, BLOCKOFF BAFFLE, RH, 36 - RED
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900913 (EVKAV1936CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 85 TP 400-7422-R-HZ-F



Electrical Group - 36" Models

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

Items not illustrated 5301550
7 - Clamp, 5/16 Double, Wire & Tube 24 _ |25 \$ /28
23 - Clamp, Vinyl Coated, 5/8 1D %6 .5 2
Auxilary 21 -g Y, 30
36 - Clamp, Hose, 1.000 DIA Connectors Ssgat S ¢ % 5

MAIN  SAFETY

I I
o o
=< =
(=} 0o
N ™
| |

CHARGE CLUTCH

To Engine
Mount Bolt

To Fuel \

Shut Off —~—_ o
To Engine
Magneto
Auxilary _

Outlet "X
To Charge —
To Engine To Engine Circuit
Mount Bolt Starter

RH Control ——

i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i

Lever Switch
To Electric
Clutch
UNDER ENGINE
LH Control DECK
Lever Switch e

Parking Brake
Switch

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 86 TP 400-7422-R-HZ-F



Electrical Group - 36" Models
REF NO. PARTNO. QTYV. DESCRIPTION

1 1722009 1 STRAP-BLACK RUBB
2 1724815 1 SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)
3 - 1 BATTERY, WET (BCIU1, 340 CCA)
4 5021451 2 SWITCH, PLUNGER, N.O.
5 5021766 2 RELAY, 12V, 40A
6 5022438 1 SWITCH, PLUNGER, NO/NO BOLT-ON
7 5025430 1 CLAMP, 5/16, DOUBLE, WIRE & TUBE
8 5047136 1 BATTERY CABLE, POSITIVE, 15
9 5021406 1 BATTERY CABLE, NEGATIVE, 14"
10 5404944 1 WIRE HARNESS, MAIN, EVO 36
11 5025013X12 2 BOLT, 3/8-16 X 1-1/2 GD5 YZ
12 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
13 5025156 2 WASHER, 3/8 SAE
14 5023488 1 BATTERY CABLE, POSITIVE, 22
15 5404619B 1 WELD, BATTERY MOUNT - RED
16 5022182 1 SWITCH, PLUNGER, NO/NC SNAP-IN
17 5025179X4 4 SCREW- #10-24 X 1/2 ROUND PHILLIPS
18 5025271 4 NUT, #10-24 HEX NYLON LOCK
19 5025154 8 WASHER, 1/4 SAE
20 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE
21 5025010X6 8 BOLT, 1/4-20 X 3/4 GD5 YZ
22 5022805 1 COVER, VINYL FUSEBLOCK (Not illustrated.)
23 5101932 4 CLAMP, VINYL COATED, 5/8 ID (Not illustrated.)
24 5020927 1 SWITCH, IGNITION, COMPLETE (Includes Ref Nos 25 - 27)
25 5022789 1 KEY, IGNITION, MOLDED SET (SV)
26 5022790 1 COVER (SV)
27 5022791 1 PLASTIC NUT (SV)
28 5023310 1 MODULE, TIME DELAY
29 5022180 1 SWITCH, BLADE ENGAGEMENT
30 5100996 1 HOUR METER, W/ SUPRESSOR
31 5021603 2 FUSE, ATO, 20 AMP
32 5023217 2 WASHER, LIGHT LOCK, 5/16
33 5023216 2 NUT, HEX JAM, 5/16-24
34 5101935 2 FUSE, ATO-15 (15 AMP)
35 5404946 1 WIRE HARNESS, OPERATOR COMPARTMENT, EVO
36 5023173 1 CLAMP, HOSE, 1.000 DIA
37 5406232 1 WIRE HARNESS, ALL CONDITION SHUT DOWN
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)

5900913 (EVKAV1936CE)

5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 87 TP 400-7422-R-HZ-F



Electrical Group

NOTE: Unless noted otherwise, use
the standard hardware torque
specification chart.

Items not illustrated 5301630

23 - Clamp, Vinyl Coated, 5/8 ID 24 25 \$‘

26 -©
Auxilary 21 -g /29 20

Connectors Seat

MAIN  SAFETY

I I
o o
=< =
(=} 0o
N ™
| |

CHARGE CLUTCH

Shut Off \
To Engine

Magneto Y\

Engine & |

Starter Auxilary

N Outlet ——

To Engine
Mount Bolt

RH trol ——&
Contro sig’

i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i
i

18 -~
Lever Switch & y
4 //,/’ To Electric
b Clutch
LH Control 17 UNDER ENGINE
ontro DECK
Lever Switch 16 - \ ]
Parking Brake
Switch

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 88 TP 400-7422-R-



Electrical Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 1722009 1 STRAP-BLACK RUBB
2 5404946 1 WIRE HARNESS, OPERATOR COMPARTMENT, EVO
3 - 1 BATTERY, WET (BCIU1, 340 CCA)
4 5021451 2 SWITCH, PLUNGER, N.O.
5 5021766 2 RELAY, 12V, 40A
6 5022438 1 SWITCH, PLUNGER, NO/NO BOLT-ON
7 5101935 2 FUSE, ATO-15 (15 AMP)
8 5047136 1 BATTERY CABLE, POSITIVE, 8
9 5021406 1 BATTERY CABLE, NEGATIVE, 14"
10 5405008 1 WIRE HARNESS, MAIN, EVO 48 (48" MODELS)
11 5025013X8 2 BOLT, 3/8-16 X1 GD5 YZ
12 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
13 5025156 2 WASHER, 3/8 SAE
14 5021603 2 FUSE, ATO, 20 AMP
15 5404864B 1 WELD, BATTERY MOUNT - RED (48" MODELS)
16 5022182 1 SWITCH, PLUNGER, NO/NC SNAP-IN
17 5025179X4 4 SCREW- #10-24 X 1/2 ROUND PHILLIPS
18 5025271 4 NUT, #10-24 HEX NYLON LOCK
19 5025154 8 WASHER, 1/4 SAE
20 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE
21 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ
22 5022805 1 COVER, VINYL FUSEBLOCK (Not illustrated.)
23 5101932 3 CLAMP, VINYL COATED, 5/8 ID (Not illustrated.)
24 5020927 1 SWITCH, IGNITION, COMPLETE (Includes Ref Nos 25 - 27)
25 5022789 1 KEY, IGNITION, MOLDED SET (SV)
26 5022790 1 COVER (SV)
27 5022791 1 PLASTIC NUT (SV)
28 5023310 1 MODULE, TIME DELAY
29 5022180 1 SWITCH, BLADE ENGAGEMENT
30 5100996 1 HOUR METER, W/ SUPRESSOR
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 89 TP 400-7422-R-HZ-F



Electrical Schematic - 19HP Model - Charging Circuit

5404944C

MAIN WIRE HARNESS
54p3044

NEGATIVE BATTERY CABLE
502{406

i
! 1
| I
1

1
1 LHNEUTRAL O | AH NEUTRAL f
i SWITCH [0 w SWITCH !
: 5021451 E O 5021451 :
! 1

1
] LU :
i s '
ORANGE TARTER ]
1 . SOLENOID MOTOR |
1 TOMAN T e A e e e e e WHITE Ve 724515 ; |

& {ENGINE MAGNETO | .

! HARNESS | £ | . D ®F — e !
H i ® . @ UL soLEoD] STARTER CABLE N !
! | == WHIE . e VOLTAGE REGULATOR | s 0
! | SEALING PLUG | VELLOW 1
1 ! 624 ] ;
1 g BLAGK POSITIVE BATTERY CABLE |
1 @ PTO CLUTCH 531156 BATTERY |
! Bk Bk 70O f ) al 3 !
i ‘—1—'ﬁ !
! i
: 1

ORMGEGHEED OPERATOR COMPARTMENT
T T T T s T T T T T T | WIRE HARNESS
H ! S5
] i=3
| TO OPERATOR " = BLACK
| COMPARTHENT = ? H &
! HARNESS 5 [ P10
L - B BLACK SWITCH
HU22180
H GRAY E nﬂt
VELLOW H
= g BLACK I ORNGETE
g BLUE sl = [
H ol
Seat switch |" ~E<_ 2 ™ G HOURMETER
50722438 ¢l » 5100996
| & o
YELLOW !
= 15 AMP FUSE o |g
e = 5 Il | 5101535 | AUXILARY .22 e
" 2 e §g g | CONHECTOR : F B 2
O H = = z
5 w } . 2 [| vor 5
L= H E
RELAY E 5D
021766
—————-
| Gay
{ |
s | L VIOLET/CAANSE
> { 1 - BLAGK
" G TIVE DELAY MODULE | YELLOW, ELLOW
— 5 SCHEMATIC
2 g g WHITE B
s lg EEar B " 5 5
E3 5021768
TIME DELAY MODULE VICLETIORANGE e
BLACK szt s = e ™~
- Y et
T M ianmion ¥
o T . . SWITCH |
BLATK BLAGK BLACK p
GRAY T BLACK
[ RIATK T
CRANGEWHITE a ORANGE/WHITE
oRANG

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

90

TP 400-7422-R-HZ-F



Electrical Schematic - 19HP Model - Cranking Circuit

RH NEUTRAL

MAIN WIRE HARNESS
5401044

5404944R

I

SLHAVASRVD

Hvie

1
1
1
i
1 Rl I . PARKING BRAKE SWITCH
! el 8 SWITCH o I
1 s 3022102
I
1
! ToE
i : l SOLENOID S
| TOMAN | e Bt WHITE P RN WOTOR
! {ENGINE MAGNETO | / \! -~ 7N
! HARNESS | [ — D © s I
! : _ S fFueL sotewon] o STARTER CABLE N
I H [ - L = [VOLTAGE REGULATOR suzsees
! | SEALINGPLUG | YELLOW
H i §171624 " - .
1 g BLACK POSITIVE BATTERY CABLE
I = H /"\ osrtdn BATTERY
! S //3\\9 B3
! Az NEGATIVE BATTERY CABLE
! 5021406
e
QRANGE
OPERATOR COMPARTMENT
Piaiiiatabtaty Wi
H 5104915
] RID N
| 70 OPERATOR o BLACK
| COMPARTHENT = ]
| HARNESS 3 o 10
,,,,,, - SWITCH
ELACK BLAGK SWITCH
S GRAY I
VLW 2 U ﬂ D
s 5 BLACK D [| D ORANGEMWHTE
g_ BLUE 5 y= =
H ol
SEAT SWITCH —-E{ = .-
52438 (j . = 6nn
% SOLET
YELLOW N
< 15 AMP FUSE
Z = a8 ol | 5101535 AUKILARY _
MOM 5 8 12| |z CONNECTOR 5
e O H = )
= = ‘ —
£ =
RELAY ] ZED
5021766 =
= P~ ;
i @/‘@ ! ey
| ?Sg | NS
2 @ | & ViOLET/0RANGE
hJ O [ ,,J - - BLAGK
= i {
R . e geLAvacuie | seLow Lo (
2 = WHITE 1 o
5 L R N e 0 L s
= soiee TIME DELAY MODULE 7 VICLETIORMKGE =
BLACK 5623510 ‘:’f —
T /l (M iGNmion ©T
. T R SWITCH |
BLATK = BLACK BLACK s00gp7 e o
S | { 1 BLACK
RIATK R
ORANGE/WHITE

ORANGEWHITE

The above parts group applies to the following Mfg. Nos.:

5900778 (EVKAV1936)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

91

TP 400-7422-R-HZ-F



Electrical Schematic - 19HP Model - Ignition Grounding Circuit/Operator Presence
54049441

. i
1 CAESL MAIN WIRE HARNESS !
I 5404044 |
1 1
! RH NEUTRAL H
! Rl I N PARKING BRAKE m SWITCH |
02 3 SWITCH 5021451 H
i s E i 9 i
: i
: s i
1]
1 STARTER I
1 . SOLENOID MOTOR i
! oM B e Ve s ~ 1
HARNESS | H O > 1 !
1 i A 1]
1 ! o_/ STARTER CABLE N '
1 H [ [VOLTAGE REGULATOR] suzsees 1
! | SEALINGPLUG VELLOW '
i i won i
H BLACK POSITIVE BATTERY CABLE |
1 PTO CLUTCH / H140 BATTERY I
! aLace 51068 //\6\\ TN 3Lz '
\ kil
! Az NEGATIVE BATTERY CABLE i
! S02140 !
e g
QRANGE
OPERATOR GOMPARTMENT
--------- B St Wi
: BLUE | 5404943
i all RID .
| 70 OPERATOR o A
| COMPARTHIENT g : E; = ® _J 1 E
i HARNESS I seamG PLug  |° R PTO
,,,,,,,,, . LI S g . SWITCH
ELACK BLAGK SuircH
B GRAY I
YELLOW U ﬂ |:|
= ELACK D [| D ORANGEMWHTE
2 "
H BLUE 5L [
SEAT SWITCH = - HOURMETER
572438 - = it il 5100096
[ '
YELLOW N 23]
= - 15 AMP FUSE . -
w = =ligllzl |z SO 2 B 5
» 3 s e H H
O H e *
= = _ = = & J VOLET
Y = = |5
RELAY = z FED.
5021766 2
B [ N
i @/‘@ ! ey
i?S? NS
i Q | & ViOLET/0RANGE
hJ [ 7””1 - - BLAGK
R TVE DELAY MCDULE | veLLOW VLo [
s SCvATC :
£ | - i | -
§ 9 RELAY ‘i WoITE WHITE J_\ %
ES sa2178E
TIME DELAY MODULE T VIOLET/ORANGE g
BLACK 5623510 e
o )
o M iGN ©Y
=
BLAGK £ /l BLACK BUASK ( §‘{'2‘TC!* [y Se—
= 1 ¢ s
RIATK
ORANGE/WHITE

ORANGEWHITE

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 92 TP 400-7422-R-HZ-F



Electrical Schematic - 19HP Model - PTO Clutch Circuit

5404944P

MAIN WIRE HARNESS
5401044

i
1 b
! I
: i
I
! RH NEUTRAL H
! Rl I . PARKING BRAKE E SWITCH 1
02 3 SWITCH 5021451 H
1 8021451 3 Py Q H
1 b
1 i ]
: BLE 1
b
1 STARTER I
1 ) . SOLENOID WOTOR |
[ TOMAN i - mmmm e : WHITE ' \ 1724815 ~ |
I {ENGINE MAGNETO | [ n R I 1
H HARNESS | | D ©F = H
! : . @ UL soLEnon] O_/ STARTER CABLE N 1
I H = WHIE : = [VOLTAGE REGULATOR] szt 1
! | SEALING PLUG | VELLOW 1
H i E11624 | n i
! e e EED T !
! % BLACK POSITIVE BATTERY CABLE 1
1 @ PTO CLUTCH /’\ bueTES BATTERY I
! A auce //5\‘\ . B '
! [ NEGATIVE BATTERY CABLE i
| 5021400 :
e e e e e e e e e e e e o o o o o o o o o o e e e e J
QRANGE
OPERATOR GOMPARTMENT
P e B ity Wi
i 5404943
] RID =
| 70 OPERATOR H BLACK
| COMPARTHENT = Z
| HARNESS ® o 10
,,,,,,,,,,,,,, - c SWITCH
ELACK BLAGK pro
g GRAY ,ﬁ/ ﬁ ulj
YELLOW
- BLACK D [| D ORANGEMWHTE
g BLUF BlLUE )
H BT
g SEAT SWITCH “% - E{f” =
5372438 O < = GRAY
g o
YELLOW.
= 15 AMP FUSE
g | 5101 AUXILARY =AE 2
- o B [g} E gl |z SO CONNECTOR g E E 2
(o 2 L 2 E
oo — |, . & j o :
RELAY E - s
02176 2
B e
P
D VIOLET/CRANSE BLAGK
YELLOW VELLOW !
- s L
£ e L &
TIME DELAY MODULE VICLET/ORANGE -5
50230 N
l (M IGNITioN B
. SWITCH |
BLATK BLACK BLACK \ A —
20027
GRAY | 1 [ BLACK
r RLACK R
- ORANGEAWHITE
ORANG

The above parts group applies to the following Mfg. Nos.:
5900778 (EVKAV1936)
5900854 (EVKAV1936CAL)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 93 TP 400-7422-R-HZ-F



Electrical Schematic - 20, 22, 26 & 27HP Model - Charging Circuit

5405008C

GREEN MAIN WIRE HARNESS
5405028

RH NEUTRAL
SWITCH
®) 5021451

i
1 1
1 1
1 b
! 1
. :
! 1
1
: b
i 1
1 1
I —‘1 1
| onx STARTER i
1 b
: ToMAIN (T e —— HHITE ENGINE MAGNETO s \MOTO« '
H HARMNESS | | a !
H ! I o FUEL SOLENOID| e I
! H @ o5 WHITE . e VOLTAGE REGULATOR I
| b

1
1 1
1 1
1 b
1 1
1 1
1 b
1 1
1 1

ORANGE

LH NEUTRAL
PARKING BRAKE
Sw SWiTeH

5022152

0= I
SEALING PLUG I VELLOW
S11624 |

FED
BLAGK POSITIVE BATTERY CABLE
5041155

Gy

PTO CLUTCH
[ —BLK Buack P00 /:S\,\
 — )

BLACK |

BATTERY
BLATK

NEGATIVE BATTERY CABLE
5021406

OBANGE/GREEN OPERATOR COMPARTMENT

PUYSRp - WIRE HARNESS
5404043

r T e T !
i ]
; Pl = ; «
| TO OPERATOR ( P H K BLACK
COMPARTHENT =
| o Bp—— = i &
| HARMESS @ SEALING PLUG | " [ PO
LIRS . 4 e 0T84 T e sLACK SWITCH
r Suze18c
g Gy fﬁ\ ﬁ ﬁ
VELLOW S
= § ELACK D H D )
BLUE BLLE = {] D
it D) 3
SEAT SWITCH —({ = . - HOURNETER
532438 O] - S SR iﬁ GAn Y
15 VOLET
YELLOW '
o E | | 2 [z ® WEE’SE +| AUXILARY . B g @
- 3 gl |g !g @ h | CONNECTOR g = 5 5
— o 2 C B ]
- = # l VIOLET B

RELAY
5021766

VIOLET/DRANSE

BLACK
YELLOW YELLOW.

[ a—
FEE)
EI
Ez;i‘
E]
OTIA

RliRen D e |5
— L3 SCHEVATIC
E = {
= el 4 WHITE £ -
3 g RELAY = WA L J EN
E] 5071766 2
= TIME DELAY MODULE ; VICLETORANGE 3 1
BLACK 5623310 =
5 3 M janimion ®
=
BAK = J‘ BLAGK LA ( ng/}1\;§|¢ Ly
GRAY | L s BLACK
BLAK I
GRANGEMWHITE - GRANGE/WHITE
ORANGEWHITE

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 94 TP 400-7422-R-HZ-F



Electrical Schematic - 20, 22, 26 & 27HP Model - Cranking Circuit

LH NEUTRAL
SWITCH  |=0
5021451

BLUE

PARKING BRAKE
SWITCH

5022152

RH

E 5021451

BLUE

HARNESS

|
®

&

WHITE

NEUTRAL

? OF

I
1
1
1
I
1
)
I
1
]
1
I
1
1
| 0 MAIN
1
1
1
1
)
1
I
1
1
1
I
1
1
1

o WHITE
ENGINE MAGNETO
I
@—;—o—){ FUEL SOLENOID|
O£
L | VOLTAGE REGULATOR |

| VELLOW.
!

FED

STARTER
MOTOR

HLACK

POSITIVE BATTERY CABLE
5041155

BLATK

BATTERY

NEGATIVE BATTERY CABLE
5021406

MAIN WIRE HARNESS
5405028

5405008R

g

CRANGE/GREEN OPERATOR COMPARTMENT
oo = = WIRE HARNESS
| | 1943
i | RED .
1 70 OPERATOR P! _J " E BLAGK
] b " =3
s (0@ @ Ofpcn I :
i SEALING PLUG o PTO
b e | e swircH
5022180
g oo W
000
. ek / 101 ORANGENGITE
BLUE SLLE ﬂ D
] ) = GRRY lﬁ GANY "US”“MHE“
|5 g yioLET
Ttk B
= = 15 AP FUSE s 1o
2 sl sl sl |2 Si0ies AUXILARY A
N i 3 HEEEIE A CONNECTOR s EE
g L % ]
w H g
2 . - = - J IOLET '
RELAY E - K =
5021766 =
= i @/@ j} G
WHITE | 1
Eh 1+ | v VIOLET/ORANSE
= - { . “ereeee———— BLACK
. C TIVE DELAY MCDULE e yeLLow JEL
£2 -3 SCHEVATIC M . h
£l ™ i
2 | = . Wi z |
= B RELAY & WATE 5 l . =
Ed 5021766 m
= TIME DELAY MODULE VIBLETORANGE 1
LACK 5623310 = - \/
: =]
BLAK BLAGK 3LAGK
SRAY i1 BLACK
B4
CRANGEMWHITE

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

95

TP 400-7422-R-HZ-F



Electrical Schematic - 20, 22, 26 & 27HP Model - Ignition Grounding Circuit/Operator

Presence 54050081

o MAIN WIRE HARNESS
5405028
DIANGE
AH NEUTRAL
il PARKING BRAKE SWITCH
5021451 Ed SwiTeH Q) Ed
B 3022182

OFANGE/GEEEN
BLUE

ToMaN (T
HARNESS

WHITE

WHITE -
ENGINE WAGNETO N
! ¢ a
@—;—o—){FuELsoLENom\ S
| voET

O I | VOLTAGE REGULATOR |
SEALING PLUG I
s01624 1 Ao
R EED = +
SLACK POSITIVE BATTERY CABLE
SarTs BATTERY
l BLATK

[}
]
]
1]
]
]
1]
]
I
1]
]
]
I
STARTER I
MOTOR '
]
1]
]
I
1]
]
1]
I
]
1]
]
]
1]
]
I

NEGATIVE BATTERY CABLE
5021406

e o e e e e e e e e e e e e e e e e e e e o e e e g
ORARNSE
OPERATOR COMPARTMENT
i WIRE HARNESS
H 5404043
i RED .
1 T0 OPERATOR E BuAK
| COMPARTMENT &
! HARNESS
i PTO
L BLACK SWITCH
5022180
; L GRAY e a0 NG
VELLOW 000
" 1 ek 10D ORMNGEWEITE
BLUE Lug [] D
i (o £
SEAT SWITCH ﬁ** = N i; -~ HOURMETER
522438 P < Lilid S 5160996
2 VOET
VELLOW '
< - ? 15 AMP FUSE o -
1= MM 5101835 Z £
i w N B HEHREE h N 2
»»»»»» " . E | 3
2 L
B N 5 | N
1 s i3 = VIOLE
RELAY L ] a5
5021766 =
g i C/@ i G
3 |
1T { 1
H | ad VIOLET/ORANSE
- [Jhe==nEi ¥ N— BLACK
TIE LAY w ot fo YELLOW ELLOW.
SOHEVATIC
B ST ST J
TIME DELAY MODULE T VICLETORANGE \/
ety JPL g e
E a M B
= g
BLAGK BLAGK BLACK \ A j——
SRAY i1 o BLACK
B4
CRANGEMWHITE

The above parts group applies to the following Mfg. Nos.:
5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 96 TP 400-7422-R-HZ-F



Electrical Schematic - 20, 22, 26 & 27HP Model - PTO Clutch Circuit

RH NEUTRAL
SWITCH
®) E:

LHNEUTRAL
SWIT

I

1

1

1

I

1

)

I

1

]

1

I

1

1

| 0 MAIN
1 HARNESS
i
1
)
1
I
1
1
1
I
1
1
1

S .

OFANGE/S

PARKING BRAKE
SWITCH

5022152

21451

| =1s83]

SEALING PLUG
§101624

BLACK |

——— WHITE
ENGINE MAGNETO
I
5 FUEL SOLENOID|
vOET
L | VOLTAGE REGULATOR |

j VELLOW
]

FED

STARTER
MOTOR

HLACK

POSITIVE BATTERY CABLE
5041155

BLATK
NEGATIVE BATTERY CABLE
5021406

BATTERY

MAIN WIRE HARNESS
5405028

5405008P

g

ORANGEGAEER OPERATOR COMPARTMENT
PR & e WIRE HARNESS
i ] 54 13
i | RED = N
i TO OPERATOR P H = BAK
] i3
i J SEALING PLUG ! PTO
i 51
e fed i o SWITCH
BLACK Suze18c
H GRay oW K
VELLOW =
= g g BLAGK =
BLUE BLLE =
SEaT switce | ({f“ = 0
o &l N -~ HOURMETER
502243 o - = G il 5
s yoLE
YELLOW !
= 15 AMP FUSE g
- 2 sl Inof foa | | 510135 T Auxiary - B g
N z 3 B||B| 2|2 A 7| CONHECTOR : F |2
e 4 4 L = B
B H E
= . = < - J VIOLET :
RELAY E v K ]
5021766 2
& i @/@ j} AL
3 | 1
- __.j i i < VIOLET/ORANGE BLACK
Il w A
] 0% e |2 o o
—t L3 B
£ = I
2 2 . Wi = ]
3 |3 RELAY |3 LEl3 L =i
z 5021766 =
= TIME DELAY MODULE VICLETORANGE i
BLACK 5623310 —
5 ¥ jenmon °
. = ) [ Swimow il
BLAK BLAGK 3LA0¢ \ oo A
SRAY | R BLACK
BLAK T
GRANGEMWHITE - GRANGE/WHITE
ORANGEWHITE

The above parts group applies to the following Mfg. Nos.:

5900834 (EVKAV2048)
5900779 (EVKAV2748)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

97

TP 400-7422-R-HZ-F



t

ircui

Electrical Schematic - 19HP Export Model - Charging C

5406232C

BLACK.

ALHANEINYHO /l
WA @ IS0
e, Yo J
Novia m&acsg ! AVED
prowwem—— 1 LCOUCHE Y T 3 o
Y Houms ) v e ; ; i
g NOILINDI 1 == )
// . L_H_ e Hvd
= 5 T RV
g « 9237 A
N R ERr) 05 EY = =
FINA0K AVHET AL “
MOTIIA g 4 MOTER E]
2
¥v1a ;
ry T
HEREEINVEO e i
; TNION AT
Avby e s
|
| 921705
— B | © 5 3
5| g 3 ! z (=1 ]
& FoR TN LI L& T :
g . = so1oawnng | IR L] 5 s "
g £ AT | SEEIDLS T -
I8N diliy S ) 3 E
] ) 7 WCTIA
B 3 w
660IS » = =
Y3LANYNOH WD Are9 =] m.u.! O :
: m SEFELS hd il g £
HILIMS 1¥3S
ILEWEBRI0 0010 RG] 2
111 METEA
ok woa w A9 w u w
812208 5
HOLIMS L] B et Tt -
01d E 97d ONIYIS ssanupn |
]
# ".ll e” ANFWLHYIWED |
v 2 — =10 @9 HOIYHID OL |
= [E2] * “
26250H e
SSANHYH THIM [ T NIMEAN L !
ANFWIHYHWOD HOLYHII0 ERET]
RIS
E]
2071204
18D AHILIVE IALYEIN e
z e 00
TOTE Il sriana o |
AudLve 914704 z
F19¥ AHILLVE FALLISOd v_@_m 2
+ - T = A
] i s i
MO W I 9MId YNMWAS
. i
) - + BV 34 SOV IOH r T T G = !
N 279V7 HALUVIS |aionaios ana} — ® i
A___T/\‘ w © C OLENOVIN NN W SSINUYH
sigpziL // 4 EIy - | Bk D NIYWOL
HoLon aIoNIT0S
HILHVLS
e
NEIDIENVAO >
261220 e
LSpLEnS @ HILIMS [@) m Q me__a,w
HOLIMS IAVHE SNINHVd ol o T9HLNIN K
WHININ K | G
EoRLE
PEROS
SSINYYH JUIM NIV

The above parts group applies to the following Mfg. Nos.

5900913 (EVKAV1936CE)

TP 400-7422-R-HZ-F

98

© Copyright 2010 Briggs and Stratton. All Rights Reserved.



Electrical Schematic - 19HP Export Model - Cranking Circuit

5406232R

BLACK.

GEMHETE

DRAN:

ALHMEINYHO /D
EIETE T IS0
P oY
e m&aesg , P
7Y Houms ) v R ; : o
g NOILINDI 1 -
// T HVIE
s s =
3 9237
EI
- i ArHA 63 Y
/—\ FINA0K AVHET AL
IO ROTIN E
¥v1a E -
P E
HITHEETNVEHD 4/ JLEM
Ol L
FTNTNATIQ
CE) [t
|
| 921705
— H | © 5 3
=] 2l 3 i E =1
o Ty ey i 2 = E | @.\
& 4 | e e | E
I8N diliy S Y Ei
| \ _ WG TIEA
EETN 2
66001 » =
EETEMOI Rl e = | < o
1 m veveas ESiE i)
HILIMS 1¥3S
pEE 1 00 \ o e —
101 MCTIA
W0 03 Avd9 W
012708 — -
HOLIME Yov1a R T e -
1d Ton
o 410/ e SSIMUYH |
m— ANFNEHYdINOD
v 2 — =10 @ g HOIYHID OL |
= [ _ !
ceuscs NIUTADNVHO '
SSINHYH FHIM g R R PRp EEP—— !
ANFWIHYHWOD HOLYHII0 ENE]
RIS
FNVHC
2071204
JT8YD AHILIVE IAHYDIN fe—
z e 00
TOTE Il siza o
AudLve 961/70G -
F19¥ AHILLVE FALLISOd M1
. — — - TN F TR,
= | s i
R THA ” ] 9Nd ONIWES |
! . I
_ ERVEENG HOLYING 34 muﬁ._g_ e T @ @ ALHM D @ =0 i
Ve 279V7 HALUVIS [aionaos Tana} 0 @ i
alf— — © ! SSINHYH
N . eg,// [oLaNovI INoNT ; B 1 mwwoOL
HOLOW aIoNIT0S -
HILHVLS T
— g
NRISD/IENYH0 } 4
261220 e
L5PEEDS O HOLIMS O m Q me__“u,w
HOLIMS IAVHE DNV | Y —— T9HLNIN K
WHININ K | G
TONEHEG
PEROS
$SINGYH JUIM NIVIN FrEETY

The above parts group applies to the following Mfg. Nos.

5900913 (EVKAV1936CE)

TP 400-7422-R-HZ-F

99

© Copyright 2010 Briggs and Stratton. All Rights Reserved.



t/Operator Presence

rcui

Electrical Schematic - 19HP Export Model - Ignition Grounding C

54062321

ALHEANEINYHO

AN

ALHMITNYLD

ETETET IR
P oY
¥ovia . —
— 20003\ T
77 HoLIMS u " -
g NOILINDI 1 -
e // 5 7 =
g —_ — e
- i ERIT 0156263 LM
FINA0K AVHET AL
WG WOTER
¥v1a
P——— e
HIIHEEINVD 4/
Avby
921705
] O [= i3y
=l 2 2 H |
o Ty 41\ a1 B = =
= @ @ B
% & 4 I EARE- A RE:S £ [
g I HOLIANNDD BB |8 |8 5 w
3 g AEVIAY _ SEIOLE ﬁg ﬁ% - TQ B
I8N diliy S ) 3 Ef
] ) 7 WCTIA
B w
660IS » = =
YILANYNOH WD Are9 = | .m !m z
a8 0N S M
: m BEFEENS 3n1E g M
HILIMS 1¥3S
TLFIORTH0 100 \ ] E
111 METEA
ook wox Add9 H|
812208 — -
HOLIME YoV Caae] e “
1d or
0 o e SSIMUYH |
u_ ANIWLHYIWOD |
o 2 - =10 @ g HOIY3A0 01 |
= [ _ !
fezsers NATHEAINIG '
SSaNdyHIgC - r X e e RS0yl SRR (RN [ i
ANFWIHYHWOD HOLYHII0 -1
RIS
FNVHC
g
1
1 2071204
i 18D AHILIVE IALYEIN e s ,
— | U E
" XV I NN oL /A/A/\ V s E p- ERE] fre
1 AuaLive AELI70G HILMI 01d z
“ F19¥ AHILLVE FALLISOd Eoa] A
1 + — T , —— e ey
= i
“ MDA W ] i
1 P— L HOI I 3 IO | —® © SINC ] B "
! N 3783 HALUVIS \ ° |aionaios ana} 0 i
| =) o ©® @ ! | SSINYH
| N st \_ \ LTETCTTETETER Bl WL
! HoLon aIoNIT0S i
! HILHVLS
1 — 1
1 NRISD/IENYH0
1
1 261220 e
i 159170 @ HOLIMS Q| Sz
“ HOLIMS IAVHE SNINHVd TVHLNAN HT
IVHINAN HY
“ Q TONHG )
H PEROS
“ SSINYYH JUIM NIV —

The above parts group applies to the following Mfg. Nos.

5900913 (EVKAV1936CE)

TP 400-7422-R-HZ-F

100

© Copyright 2010 Briggs and Stratton. All Rights Reserved.



t

ircui

Electrical Schematic - 19HP Export Model - PTO Clutch C

5406232P

BLACK.

ALHANEINYHO /l
ALHMAGNYHO - ALHMITNYLD
I Yo Y
B 2 I Y}
P AV
£260253 \ —-— —
7Y Houms | v 7 ; ] w
g NOILINDI 1 S N
// . L_H_ T Ao
g T ’ 8924705 =
H % s 2
- i R 63 LM 2 =
FINA0K AVHET AL “
MAOTTIA 4 MOTEA M
e 2 .
AV
Py E
WAHEAONVED e
Ol e
o IO w/\.mm
AvEY e s
|
| 9921204
] B | [= i3y
5| 4| 2 ! @ £ =1 |
g o R BRAN LI L& = :
2 | g ne
g o = woLoamnn | E B |g B 8 v -
5 & AUYIXAY |4 SEELDLE -
I8N diliy S ) 3 El
1 . 7 WETIER
EETIT a w
366001 — = O O S
=) AL = E
Y3LINUNOH m_, ] cmv.u. - ‘%z
2
m D SEFELS hd il g £
HOLIMS 138
AL HMENNTHE @ _“M m EiLAF) M
@ : : MOTHEA
Wooon 0z ZE] E
0812208 — -
HOLIMS oV 1 Yov1a e -
1d o
0 o e SSIMUYH |
8 ANFNLHYAWOD ¢
v 2 — =10 @9 HOIYHID OL |
= [E] ; “
26250H e
SSINHYH THIM [ S ke I S !
LNIWLHYWOD HOLYHII0 e
LHAM/IBAVHD
E]
901205
18D AHILIVE IALYEIN s M
z e 00
e I arizraer %?
AuALYY o100 &
T18¥9 AYILIVE JAILISOd oY TR =
= i P20105 |
WA W 1 9Md ONMVAS |
P— L HOI I 3 IO | —® © SINC ] B "
N T1VI LIS \ ° [aionaos Tana} 0 i
af— ) = ® @ W SSINHYH
= ITENGITENTENER
Ny s o S QLINDVIN NN e — | B ) DL
HOLOW QIoNAT0S
HILHVLS
i
HERETERVEN] >
2912808 .
15pL705 @ HOLIMS [@) E O me__a,w
HOLIMS DAVHE ININYVA | X ———, LRI
WHIN HY | ) o
EoRLE
FRETFS
SSINYYH JUIM NIV

The above parts group applies to the following Mfg. Nos.

5900913 (EVKAV1936CE)

TP 400-7422-R-HZ-F

101

© Copyright 2010 Briggs and Stratton. All Rights Reserved.






Hardware Identification

Common Hardware Types

Hex Head Capscrew @ Washer
N/

@JMMM)MMM_@

Carriage Bolt
@ @) Hox Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
j_§ Inside
£ ( - ) Diameter
b \_
— \ J
e | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
s Length
—L
L N
—w
—X
< Y
N
—L
N
et N

Wrench & Fastener Size Guide

& Torque Specifications

Torque Specification Chart

FOR STANDARD MACHINE HARDWARE (Tolerance +20%)

4 \

1. These torque values are to be used for all hardware

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grad
torques.
grade 5 torques.

values must meet this specification.

Hardware
Grade N

SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/Ibs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 34 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/116-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 231.2
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 24438 240 | 3264
3/4-10 160 | 217.6 260 | 353.6 386 | 525.0
3/4-16 180 | 2448 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0

NOTES

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

eb

b. for flange whizlock nuts and screws - use 135% of

3. Unless otherwise noted on assembly drawings, all torque

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7/16” Bolt or Nut 1/2” Bolt or
Wrench—7/16" Wrench—1/2” Wrench—9/16” Wrench (Bolt)—5/8” Wrench—3/4”

Wrench (Nut)—11/16”

Nut




Parts
Manual
Evolution Series

Zero-Turn Riding Mower

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Yard Power Products Group

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2010 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.






